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on Apr. 08, 2019. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory,
would like to declare that the tested sample has been evaluated in accordance with the test
procedures and has been in compliance with the applicable technical standards.

The report must not be used by the client to claim product certification, approval, or endorsement by
TAF or any agency of government.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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History of this test report

Report No. Version Description Issued Date
FR921919D 01 Initial issue of report Apr. 10, 2019
FR921919D 02 Revise the address of applicant on the cover page. Apr. 12, 2019
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
3.1 15.407(a) Maximum Conducted Output Power Pass -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 0.55 dB at
5403.840 MHz
Under limit
3.3 15.207 AC Conducted Emission Pass 12.25 dB at
0.186 MHz
15.203 .
34 15.407(a) Antenna Requirement Pass -

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Natasha Hsieh
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, and Wi-Fi 5GHz 802.11a/n/ac
Product Specification subjective to this standard

Brand Name: Intel

Integrated WLAN Module Model Name- 9560NGW

WLAN:

<Ant. 1> PIFA Antenna
<Ant. 2> PIFA Antenna
Bluetooth: PIFA Antenna

Antenna Type

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY COO05-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

03CH16-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No. TW1190 and TW0007
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.
+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in Notebook type and three orthogonal panels, (X, Y, Z). The worst cases (X plane)

were recorded in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (Mqu) Channel (M:Z)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel (Mqu) Channel (M:Z)
52 5260 60 5300
5250-5350 MHz 54% 5270 62+ 5310
Band 2
(U-NII-24) 56 5280 64 5320
58* 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
100 5500 112 5560
102~ 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106* 5530 134~ 5670
(U-N11-2C)
108 5540 136 5680
110* 5550 140 5700
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
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Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138* 5690 144 5720
Straddle Channel
142~ 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.

2. The above Frequency and Channel in " were 802.11ac VHT80.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHTS80 MCSO0
802.11ac VHT160 MCSO0
MIMO Mode
Modulation Data Rate
802.11n HT20 MCSO
802.11n HT40 MCSO
802.11ac VHTS80 MCSO
802.11ac VHT160 MCSO0
Test Cases
AC Conducted
S Mode 1 : Bluetooth Link + WLAN (5GHz) Link + Earphone + Adapter
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low - - 100
Middle - - -
H | High - 64 -
Straddle - - -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low - 52 -
Middle 44 - 116
H High - - -
Straddle - - -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 - 102
Middle - - -
H | High 46 62 -
Straddle - - -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - -
M | Middle 42 58 -
H High - - -
Straddle - - 138
Band I~Il : 5150--5350 MHz Band IIl : 5470-5725MHz
ch.# 802.11ac VHT160 802.11ac VHT160
L Low - -
Middle 50 114
H High - -
Straddle - -
TEL : 886-3-327-3456 Page Number : 90f 22
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2.3 Connection Diagram of Test System

System

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model Name|FCC ID Data Cable Power Cord

1. |WLAN AP ASUS RT-AC66U |MSQ-RTAC66U [N/A Unshielded, 1.8 m
2. |Bluetooth Earphone [Sony Ericsson [MW600 PY7DDA-2029 |N/A N/A

3. |iPod Earphone Apple N/A Verification Unshielded, 1.0 m |[N/A

2.5 EUT Operation Test Setup

The RF test items, utility “DRTU” was installed in EUT which was programmed in order to make the
EUT get into the engineering modes to provide channel selection, power level, data rate and the
application type and for continuous transmitting signals.
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 1 11 of 22
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3.1.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter EUT
3.1.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3
TEL : 886-3-327-3456 Page Number 1 13 of 22
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(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW =120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

TEL : 886-3-327-3456 Page Number 1 14 of 22
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.2.4Test Setup

For radiated emissions below 30MHz

' : RX Antenna
(-l 3m |
[}
EUT
Kl | T
g0cm 1m

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated emissions above 1GHz

RX Antenna
- B
\
Ant. feed
point =
1~4m
"f"l ] !
i
1.5m :
'
LY
Metal Full Soldered Ground Plane
oo

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.
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SPORTON LAB.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.2.7Duty Cycle

Please refer to Appendix E.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.3 AC Conducted Emission Measurement

3.3.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w0 DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.3.4Test Setup

A o B L e i T e TR S £ P SR |
I |
|
| Rear of EUT to be flushed |
I with rear of table top ]
I 1
I |
I[— |
l e EUT l
[ T [ | l 80 cm to
| Receiver | ground
| 500 RF Cable Siem | || plane
|
: |
| F 2 :
| " L
I AC :
I AMH | |
I (LISH) | |
: L] i |
|
! -~ £ | -~ 3
I ® -~ Bonded to horizontal l - #
rd round plane -~
SO e e R R v
AMH = Artificial mains network (LISH)
AE = Az=zociated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.4 Antenna Requirements

3.4.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.
3.4.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.4.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = GANT + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(NANT/NSS=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NANT < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain GANT is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG Power
for Limit
Ant. 1 Ant. 2 Power Reduction
(dBi) (dBi) (dBi) dB)
Band | 2.98 3.10 3.10 0.00
Band I 2.98 3.10 3.10 0.00
Band Il 2.46 3.22 3.22 0.00

Power limit reduction = Composite gain — 6dBi, ( min =0)

PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
Power Meter Anritsu ML2495A 1132003 N/A Aug. 16, 2018 | Mar. 19, 2019 | Aug. 15, 2019 80}2(()15[“}::?;;
Power Sensor | Anritsu MA24118 | 1126017 | S90MHZT | Aug. 16,2018 | Mar. 19, 2019 | Aug. 15, 2019 goﬁgé‘_ﬁi‘;

i?]iﬁ;?enr] Rohde & FSV30 | 100895 | OkHz~30GHz | Apr. 20,2018 | Mar. 19, 2019 | Apr. 19, 2019 (CTOJ(‘)’S“_C;"\*(‘;
Svglt:cg:;’é& Burgeon ETF0s8 | =C130048 N/A Apr. 17, 2018 | Mar. 19, 2019 | Apr. 16, 2019 E:Toggg_ﬁi‘;
AC Power Source| ChainTek | APC-1000W |  N/A N/A N/A Apr. 08, 2019 N/A (ngggcﬂc\’(r)‘
EMI Test Receiver gg;‘a‘;é‘ ESR3 102388 | 9KHz~3.6GHz | Nov. 12, 2018 | Apr. 08, 2019 | Nov. 11, 2019 ?ggggﬁ:’(’;
LISN Rohde & ENV216 | 100080 | 9kHz-30MHz | Nov. 14,2018 | Apr. 08, 2019 | Nov. 13, 2019 (Ccogggcﬂ‘\’(’;
LISN Rohde & ENV216 | 100081 | 9kHz~30MHz | Nov.09, 2018 | Apr. 08, 2019 | Nov. 08, 2019 ?C"gggcﬂ:’(';
Software ggm‘;é‘ 5'\1”5% N/A N/A N/A Apr. 08, 2019 N/A (ngggcﬂ‘\’(’;
RF Cable oPnen | RG214/U | 1358175 | 9kHz-30MHz | Sep. 14,2018 | Apr. 08, 2019 | Sep. 13, 2019 (Ccogggcﬂ‘\’(’;
Software Audix 6.200%?8_240 RK-001179 N/A N/A Apr. 08, 2019 N/A fggggﬂ:’(’;

Pulse Limiter | SCHWARZBE |VTSD 8561-F| - 8560F 1 gkiiz-200MHz | Nov. 08, 2018 | Apr. 08, 2019 | Nov. 07, 2019 (ngggcﬂ‘\’(’;
LoopAntenna | Ro09e& | HEH2Zo | 100315 | 9 kHZ-30 MHZ | Nov. 23, 2017 F'\:g;.zoséyzz%lg Nov. 22, 2019 (oggﬂi;‘gfﬁw
BilogAntenna |  TESEQ ocslca)éﬁlitl)gfﬁ 47020806 | 30MHz to 1GHz | Oct. 13, 2018 F,\‘Zg;.%%zz%lg Oct. 12, 2019 (o?ggifg?ﬁy)
Hom Antenna | SCHWARZBE | BBHA 9120 D| 91200152 16-18GHz | sep. 07, 2018 F'\jg;.zoegyzz%lg Sep. 06, 2019 (oiéﬂifg?ﬁy)

SHEERF Hom | SCHWARZBE | gara o170 |BBA9170)18GHz ~ 40GHZ| May 08, 2018 Fﬁg;_%%é%ll% May 07, 2019 (O?nggii‘gﬂw
T e e e P
SAFr’g;rZ“eT Agilent N9010A MY513847°1 10Hz~44GHz | Apr. 17, 2018 Fﬁghzot;’zz%lg Apr. 16, 2019 (o?ggiigﬂ:v)
Amplifier SONOMA 310N 371607 |9kHz~1000MHz | Oct. 02, 2018 Fﬁg;_zogzz%lg Oct. 01, 2019 (o?ggiigﬂv)

Preamplifier Jet-Power ‘]PAOlOl??'%'S 13(1)(5)28(1)20 1GHz~18GHz | Apr. 16, 2018 Fl\ig;.zoes’yzz%llg; Apr. 15, 2019 (ogggifg?ﬁy)

Preamplifier Keysight 83017a  |MY232702|1G1z-26 5GHz | Dec. 12, 2018 Fﬁghzot;’zz%lg Dec. 11, 2019 (o?ggiig?lﬂv)

Amplifier miTeQ | TTALE10-35 1 1871023 l?/g\TV;F;:}%le | Jul. 16, 2018 F&g;_%%é%ll% Jul. 15, 2019 (O?nggii‘gf’:Y)
REcabe | Shinen | ase |oswzeE| sowiss | wA [Uatifug|  NA | oloie
o | sy | Soore E | e [l wa | g
Recale | Suinen | o || owserz | wa U TSoi] MR | eaamien
Software Audix 6.2005.8.24 |RK-001136 N/A N/A Fl\igizog,zz%ll% N/A (O?nggiig?:\()
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 49
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.8

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 39
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR921919D

Test Engineer:

Howard Lin

Temperature:

21~25

°C

Test Date:

2019/3/19

Relative Humidity:

51~54

%
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Report Number : FR921919D

TEST RESULTS DATA
Average Power Table

FCC Band |
Average
Conducted
Data Freq.
Mod. Rate NTX CH. (MH2) E’doI;Nrﬁ)r

Ant 1 Ant 2 SUM

1la 6Mbps 1 36 5180 10.20 10.20

1la 6Mbps 1 44 5220 10.10 10.20

1la 6Mbps 1 48 5240 10.30 10.30

HT20 MCSO0 1 36 5180 10.20 10.20

HT20 MCSO 1 44 5220 10.40 10.20

HT20 MCSO0 1 48 5240 10.30 10.20

HT40 MCSO 1 38 5190 10.40 10.20

HT40 MCSO0 1 46 5230 10.20 10.20

VHT20 MCSO 1 36 5180 10.10 10.10

VHT20 MCSO0 1 44 5220 10.30 10.10

VHT20 MCSO 1 48 5240 10.20 10.10

VHT40 MCSO0 1 38 5190 10.30 10.10

VHT40 MCSO 1 46 5230 10.10 10.10

VHT80 MCSO0 1 42 5210 10.10 10.10

VHT160 MCSO 1 50 5250 10.10 10.10
1la 6Mbps 2 36 5180 10.30 10.10 13.21
1la 6Mbps 2 44 5220 10.10 10.20 13.16
1la 6Mbps 2 48 5240 10.40 10.20 13.31
HT20 MCSO0 2 36 5180 10.20 10.20 13.21
HT20 MCSO0 2 44 5220 10.40 10.20 13.31
HT20 MCSO0 2 48 5240 10.40 10.20 13.31
HT40 MCSO0 2 38 5190 10.40 10.20 13.31
HT40 MCSO 2 46 5230 10.40 10.20 13.31
VHT20 MCSO0 2 36 5180 10.10 10.10 13.11
VHT20 MCSO 2 44 5220 10.30 10.10 13.21
VHT20 MCSO0 2 48 5240 10.30 10.10 13.21
VHT40 MCSO 2 38 5190 10.30 10.10 13.21
VHT40 MCSO0 2 46 5230 10.30 10.10 13.21
VHT80 MCSO0 2 42 5210 10.40 10.10 13.26
VHT160 MCSO0 2 50 5250 10.20 10.00 13.11
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Report Number : FR921919D

TEST RESULTS DATA
Average Power Table

FCC Band Il
Average
Conducted
Data Freq.
Mod. Rate NTX CH. (MH2) E’doI;Nrﬁ)r

Ant 1 Ant 2 SUM

1la 6Mbps 1 52 5260 10.30 10.20

1la 6Mbps 1 60 5300 10.20 10.40

1la 6Mbps 1 64 5320 10.40 10.20

HT20 MCSO0 1 52 5260 10.20 10.20

HT20 MCSO 1 60 5300 10.40 10.20

HT20 MCSO0 1 64 5320 10.40 10.40

HT40 MCSO 1 54 5270 10.20 10.20

HT40 MCSO0 1 62 5310 10.30 10.20

VHT20 MCSO 1 52 5260 10.10 10.10

VHT20 MCSO0 1 60 5300 10.30 10.10

VHT20 MCSO 1 64 5320 10.30 10.30

VHT40 MCSO0 1 54 5270 10.10 10.10

VHT40 MCSO 1 62 5310 10.20 10.10

VHT80 MCSO0 1 58 5290 10.20 10.20
1la 6Mbps 2 52 5260 10.40 10.20 13.31
11a 6Mbps 2 60 5300 10.40 10.10 13.26
1la 6Mbps 2 64 5320 10.40 10.20 13.31
HT20 MCSO0 2 52 5260 10.20 10.20 13.21
HT20 MCSO0 2 60 5300 10.40 10.20 13.31
HT20 MCSO0 2 64 5320 10.40 10.20 13.31
HT40 MCSO0 2 54 5270 10.30 10.20 13.26
HT40 MCSO0 2 62 5310 10.20 10.20 13.21
VHT20 MCSO 2 52 5260 10.10 10.10 13.11
VHT20 MCSO0 2 60 5300 10.30 10.10 13.21
VHT20 MCSO 2 64 5320 10.30 10.10 13.21
VHT40 MCSO0 2 54 5270 10.20 10.10 13.16
VHT40 MCSO 2 62 5310 10.10 10.10 13.11
VHT80 MCSO0 2 58 5290 10.40 10.30 13.36
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Report Number : FR921919D

TEST RESULTS DATA
Average Power Table

FCC Band llI
Average
Conducted
Data Freq.
Mod. Rate NTX CH. (MH2) E’doI;Nrﬁ)r
Ant 1 Ant 2 SUM
1la 6Mbps 1 100 5500 10.40 10.40
1la 6Mbps 1 116 5580 10.10 10.20
1la 6Mbps 1 140 5700 10.10 10.10
1la 6Mbps 1 144 5720 10.30 10.40
HT20 MCSO 1 100 5500 10.20 10.30
HT20 MCSO0 1 116 5580 10.40 10.20
HT20 MCSO 1 140 5700 10.40 10.20
HT20 MCSO0 1 144 5720 10.30 10.20
HT40 MCSO 1 102 5510 10.20 10.20
HT40 MCSO0 1 110 5550 10.20 10.40
HT40 MCSO 1 134 5670 10.30 10.40
HT40 MCSO0 1 142 5710 10.40 10.20
VHT20 MCSO 1 100 5500 10.10 10.20
VHT20 MCSO0 1 116 5580 10.30 10.10
VHT20 MCSO 1 140 5700 10.30 10.10
VHT20 MCSO0 1 144 5720 10.20 10.10
VHT40 MCSO 1 102 5510 10.10 10.10
VHT40 MCSO0 1 110 5550 10.10 10.30
VHT40 MCSO0 1 134 5670 10.20 10.30
VHT40 MCSO0 1 142 5710 10.30 10.10
VHT80 MCSO0 1 106 5530 10.30 10.40
VHT80 MCSO0 1 122 5610 10.10 10.10
VHT80 MCSO 1 138 5690 10.10 10.20
VHT160 MCSO0 1 114 5570 10.40 10.30
1la 6Mbps 2 100 5500 10.40 10.30 13.36
1la 6Mbps 2 116 5580 10.40 10.10 13.26
1la 6Mbps 2 140 5700 10.40 10.10 13.26
1la 6Mbps 2 144 5720 10.40 10.30 13.36
HT20 MCSO0 2 100 5500 10.40 10.30 13.36
HT20 MCSO0 2 116 5580 10.40 10.20 13.31
HT20 MCSO0 2 140 5700 10.40 10.20 13.31
HT20 MCSO0 2 144 5720 10.40 10.20 13.31
HT40 MCSO0 2 102 5510 10.40 10.20 13.31
HT40 MCSO0 2 110 5550 10.40 10.20 13.31
HT40 MCSO0 2 134 5670 10.40 10.20 13.31
HT40 MCSO0 2 142 5710 10.40 10.20 13.31
VHT20 MCSO0 2 100 5500 10.30 10.20 13.26
VHT20 MCSO0 2 116 5580 10.30 10.10 13.21
VHT20 MCSO0 2 140 5700 10.30 10.10 13.21
VHT20 MCSO0 2 144 5720 10.30 10.10 13.21
VHT40 MCSO0 2 102 5510 10.30 10.10 13.21
VHT40 MCSO0 2 110 5550 10.30 10.10 13.21
VHT40 MCSO0 2 134 5670 10.30 10.10 13.21
VHT40 MCSO0 2 142 5710 10.30 10.10 13.21
VHT80 MCSO0 2 106 5530 10.40 10.10 13.26
VHT80 MCSO0 2 122 5610 10.40 10.20 13.31
VHT80 MCSO0 2 138 5690 10.20 10.20 13.21
VHT160 MSCO 2 114 5570 10.40 10.10 13.26
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Appendix B. AC Conducted Emission Test Results

Temperature : 22~25C
Relative Humidity : |52~55%

Test Engineer : |Eric Jeng
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EUT Information

Report NO : 921919
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60_\ : CISPR-OP LimitatMain Plrts
Q _
£ 50t *
[J]
5 -+
2 4
40t .
1 * 0 o
30T
20T
10T
0 } } —t—+——— } } —t———— } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.186000 35.72 54.21 18.49 | L1 OFF 19.5
0.186000 51.56 64.21 12.65 | L1 OFF 19.5
0.190500 37.89 54.02 16.13 | L1 OFF 19.5
0.190500 51.47 64.02 12,55 | L1 OFF 19.5
0.246750 27.39 51.87 24.48 | L1 OFF 19.5
0.246750 42.17 61.87 19.70 | L1 OFF 19.5
0.577500 31.40 46.00 14.60 | L1 OFF 19.5
0.577500 37.41 56.00 18.59 | L1 OFF 19.5
3.642000 29.17 46.00 16.83 | L1 OFF 19.6
3.642000 36.24 56.00 19.76 | L1 OFF 19.6
5.237250 29.12 50.00 20.88 | L1 OFF 19.6
5.237250 35.33 60.00 24.67 | L1 OFF 19.6
10.266000 27.71 50.00 2229 | L1 OFF 19.7
10.266000 35.27 60.00 2473 | L1 OFF 19.7




EUT Information

Report NO : 921919
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70t
> 60_\ : CISPR-OP LimitatMain Plrts
a +
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:
% 2
~ 40t
1 ® L SRS *
307;
20t
101
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150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 28.30 55.40 27.10 | N OFF 19.5
0.161250 43.84 65.40 21.56 | N OFF 19.5
0.186000 36.31 54.21 17.90 | N OFF 19.5
0.186000 51.96 64.21 12.25 | N OFF 19.5
0.246750 28.39 51.87 23.48 | N OFF 19.5
0.246750 42.87 61.87 19.00 | N OFF 19.5
0.537000 25.61 46.00 20.39 | N OFF 19.5
0.537000 35.85 56.00 20.15 | N OFF 19.5
3.671250 28.59 46.00 17.41 | N OFF 19.6
3.671250 36.24 56.00 19.76 | N OFF 19.6
5.178750 28.63 50.00 21.37 | N OFF 19.6
5.178750 34.78 60.00 25.22 | N OFF 19.6
10.360500 25.58 50.00 24.42 | N OFF 19.7
10.360500 33.94 60.00 26.06 | N OFF 19.7




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Appendix C. Radiated Spurious Emission

Temperature : 23~25°C
Test Engineer : Jacky Hung, CR Liao, and Austin Li
Relative Humidity : [55~57%
Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5060.58 53.92 -20.08 74 38.27 31.61 13.41 29.37 110 348 P H
5120.64 43.21 -10.79 54 27.7 31.62 13.27 29.38 110 348 A H
* 5220 108.2 - - 92.88 31.64 13.07 29.39 110 348 P H
* 5220 100.22 - - 84.9 31.64 13.07 29.39 110 348 A H
802.11n 5441.8 53.52 |-20.48 74 38.15 | 31.69 131 | 2942 | 110 | 348 | P | H
HT20 5427.8 43.03 -10.97 54 27.71 31.69 13.05 29.42 110 348 A H
CH 44 5004.94 53.18 -20.82 74 37.39 31.6 13.55 29.36 244 91 P \%
5220MHz 5074.88 42,93 | -11.07 54 27.31 | 3161 | 1338 | 2937 | 244 | 91 | A | V
* 5220 100.97 - - 85.65 31.64 13.07 29.39 244 91 P \%
* 5220 92.46 - - 77.14 31.64 13.07 29.39 244 91 A \%
5405.4 53.21 -20.79 74 37.98 31.68 12.97 29.42 244 91 P \%
5428.36 42.05 -11.95 54 26.73 31.69 13.05 29.42 244 91 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1 of C26
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 46.57 -21.63 68.2 50.34 39.6 17.55 60.92 100 0 P H
15660 44.28 -29.72 74 45.87 37.55 21.53 60.67 100 0 P H
802.11n H
HT20 H
CH 44 10440 4585 |-22.35 68.2 49.62 39.6 17.55 | 60.92 | 100 0 P |V
5220MHz 15660 4413 | -29.87 74 4572 | 3755 | 21.53 | 60.67 | 100 0 P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.
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Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5108.42 5493 |-19.07 74 39.38 31.62 13.3 29.37 | 109 | 348 P H
5143.78 44.33 -9.67 54 28.87 31.63 13.21 29.38 109 348 A H
* 5230 105.35 - - 90.03 31.65 13.06 | 29.39 | 109 | 348 P H
* 5230 97.52 - - 82.2 31.65 13.06 | 29.39 | 109 | 348 A | H
802.11n 5440.68 53.85 | -20.15 74 38.49 31.69 13.09 | 29.42 | 109 | 348 P H
HT40 5382.16 43.88 | -10.12 54 28.66 31.68 1296 | 29.42 | 109 | 348 A | H
CH 46 5003.38 54.34 | -19.66 74 38.55 31.6 13.55 | 29.36 | 244 91 P |V
5230MHz 5078.26 43.98 |-10.02 54 28.36 | 31.62 | 13.37 | 29.37 | 244 | 91 AV
* 5230 100.54 - - 85.22 31.65 13.06 29.39 244 91 P \%
* 5230 93.05 - - 77.73 31.65 13.06 | 29.39 | 244 91 A |V
5430.88 53.65 |-20.35 74 38.32 31.69 13.06 | 29.42 | 244 91 P |V
5419.96 43.65 -10.35 54 28.37 31.68 13.02 29.42 244 91 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10460 46.55 |-21.65 68.2 50.29 39.64 17.56 | 60.94 | 100 0 P H
15690 45.46 -28.54 74 47.1 37.47 21.54 60.65 100 0 P H
802.11n H
HT40 H
CH 46 10460 46.53 |-21.67 68.2 50.27 39.64 17.56 | 60.94 | 100 0 P |V
5230MHz 15690 44.71 -29.29 74 46.35 37.47 21.54 60.65 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5140.4 58.01 -15.99 74 42.54 31.63 13.22 29.38 110 348 P H
5144.3 48.74 -5.26 54 33.28 31.63 13.21 29.38 110 348 A H
* 5210 103.89 - - 88.57 31.64 13.07 | 29.39 | 110 | 348 P H
* 5210 95.96 - - 80.64 31.64 13.07 | 29.39 | 110 | 348 A | H
802.11ac 5438.44 54.13 -19.87 74 38.77 31.69 13.09 29.42 110 348 P H
VHT80 5407.08 44.89 -9.11 54 29.65 31.68 12.98 | 29.42 | 110 | 348 A | H
CH 42 5132.6 54.68 -19.32 74 39.19 31.63 13.24 29.38 243 91 P \%
5210MHz 5142.74 46.21 | -7.79 54 30.74 | 31.63 | 1322 | 29.38 | 243 | 91 AV
* 5210 98.73 - - 83.41 31.64 13.07 29.39 243 91 P \%
* 5210 91.36 - - 76.04 31.64 13.07 29.39 243 91 A \%
5366.48 54.88 -19.12 74 39.65 31.67 12.97 29.41 243 91 P \%
5377.96 44.17 -9.83 54 28.95 31.68 12.96 29.42 243 91 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 46.52 |-21.68 68.2 50.31 39.57 17.22 | 60.89 | 100 0 P H
15630 454 -28.6 74 46.93 37.64 21.17 60.7 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 46.4 -21.8 68.2 50.19 39.57 17.22 | 60.89 | 100 0 P |V
5210MHz 15630 44.47 -29.53 74 46 37.64 21.17 60.7 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C4 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5136 55.18 |-18.82 74 39.7 31.63 13.23 | 29.38 | 122 | 351 P H
5147.22 45.86 -8.14 54 304 31.63 13.21 29.38 122 351 A H
* 5250 99.25 - - 83.95 31.65 13.05 29.4 122 | 351 P H
* 5250 91.84 - - 76.54 31.65 13.05 29.4 122 351 A H
802.11ac 5400.48 62.29 -11.71 74 47.08 31.68 12.95 29.42 122 351 P H
VHT160 5403.84 53.45 -0.55 54 38.23 31.68 12.96 29.42 122 351 A H
CH 50 5094.18 55.57 | -18.43 74 39.99 31.62 13.33 | 29.37 | 238 91 P |V
5250MHz 5146.88 4531 | -8.69 54 29.85 | 31.63 | 1321 | 29.38 | 238 | 91 AV
* 5250 94 - - 78.7 31.65 13.05 294 238 91 P \%
* 5250 86.18 - - 70.88 31.65 13.05 29.4 238 91 A |V
5407.68 56.87 |-17.13 74 41.63 31.68 12.98 | 29.42 | 238 91 P |V
5402.4 48.65 -5.35 54 33.43 31.68 1296 | 29.42 | 238 91 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10500 46.34 |-21.86 68.2 50.04 39.7 17.29 61 100 0 P H
15750 44.58 -29.42 74 46.33 37.3 21.23 60.6 100 0 P H
802.11ac H
VHT160 H
CH 50 10500 47.38 |-20.82 68.2 51.08 39.7 17.29 61 100 0 P |V
5250MHz 15750 45.37 -28.63 74 47.12 37.3 21.23 60.6 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5 of C26
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FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
* 5320 109.5 - - 94.24 31.66 13 29.4 107 | 350 P H
* 5320 101.12 - - 85.86 31.66 13 294 107 350 A H
5389.92 54.63 -19.37 74 39.41 31.68 1296 | 29.42 | 107 | 350 P H
5350.08 44.49 -9.51 54 29.25 31.67 12.98 29.41 107 350 A H
H
802.11a
H
CH 64
* 5320 102.74 - - 87.48 31.66 13 294 252 92 P \%
5320MHz
* 5320 94.19 - - 78.93 31.66 13 29.4 252 92 A |V
5409.6 54.23 -19.77 74 38.99 31.68 12.98 29.42 252 92 P \%
5353.6 42.96 -11.04 54 27.72 31.67 12.98 29.41 252 92 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 47.45 -26.55 74 51.05 39.84 17.7 61.14 100 0 P H
15960 44.01 -29.99 74 46.14 36.71 21.59 60.43 100 0 P H
H
802.11a
H
CH 64
10640 46.82 -27.18 74 50.42 39.84 17.7 61.14 100 0 P \%
5320MHz
15960 44.15 -29.85 74 46.28 36.71 21.59 60.43 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C26
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FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5031.62 5435 |-19.65 74 38.62 31.61 13.48 | 29.36 | 108 | 350 P H
5084.32 44.38 -9.62 54 28.77 31.62 13.36 29.37 108 350 A H
* 5310 106.16 - - 90.89 31.66 13.01 29.4 108 | 350 P H
* 5310 98.11 - - 82.84 31.66 13.01 29.4 108 | 350 A | H
802.11n 5356.56 58.12 -15.88 74 42.88 31.67 12.98 29.41 108 350 P H
HT40 5350.56 49.35 -4.65 54 34.11 31.67 12.98 29.41 108 350 A H
CH 62 5005.78 54.28 -19.72 74 38.49 31.6 13.55 29.36 249 91 P \%
5310MHz 5144.16 44.25 | -9.75 54 28.79 | 31.63 | 1321 | 29.38 | 249 | 91 AV
* 5310 99.1 - - 83.83 31.66 13.01 29.4 249 91 P |V
* 5310 91.6 - - 76.33 31.66 13.01 294 249 91 A \%
5427.6 55.27 -18.73 74 39.95 31.69 13.05 29.42 249 91 P \%
5351.76 45.71 -8.29 54 30.47 31.67 12.98 29.41 249 91 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 47.72 -26.28 74 51.33 39.82 17.69 61.12 100 0 P H
15930 43.93 -30.07 74 46 36.8 21.59 60.46 100 0 P H
802.11n H
HT40 H
CH 62 10620 46.88 -27.12 74 50.49 39.82 17.69 61.12 100 0 P \%
5310MHz 15930 43.48 -30.52 74 45.55 36.8 21.59 60.46 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5066.64 54.51 -19.49 74 38.87 31.61 134 29.37 107 350 P H
5084.32 44.56 -9.44 54 28.95 31.62 13.36 29.37 107 350 A H
* 5290 103.78 - - 88.5 31.66 13.02 29.4 107 | 350 P H
* 5290 95.99 - - 80.71 31.66 13.02 29.4 107 | 350 A | H
802.11ac 5363.52 61.9 -12.1 74 46.67 31.67 12.97 29.41 107 350 P H
VHT80 5354.16 52.1 -1.9 54 36.86 31.67 12.98 29.41 107 350 A H
CH 58 5072.42 55.18 | -18.82 74 39.55 31.61 13.39 | 29.37 | 250 90 P |V
5290MHz 5031.96 4432 | -9.68 54 2859 | 31.61 | 1348 | 29.36 | 250 | 90 AV
* 5290 96.8 - - 81.52 31.66 13.02 29.4 250 90 P |V
* 5290 89.14 - - 73.86 31.66 13.02 29.4 250 90 A |V
5356.08 56.41 -17.59 74 41.17 31.67 12.98 29.41 250 90 P \%
5356.08 47.42 -6.58 54 32.18 31.67 12.98 | 29.41 | 250 90 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 46.33 |-21.87 68.2 49.97 39.78 17.66 | 61.08 | 100 0 P H
15870 44.6 -29.4 74 46.56 36.96 21.58 60.5 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 46.37 |-21.83 68.2 50.01 39.78 17.66 | 61.08 | 100 0 P |V
5290MHz 15870 44.48 | -29.52 74 46.44 | 36.96 | 2158 | 605 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5450.8 56.85 -17.15 74 41.46 31.69 13.13 29.43 100 353 P H
5464.72 55.78 -12.42 68.2 40.34 31.69 13.18 | 29.43 | 100 | 353 P H
5403.28 47.26 -6.74 54 32.04 31.68 12.96 29.42 100 353 A H
* 5570 100.32 - - 84.43 31.81 13.55 | 29.47 | 100 | 353 P H
802.11ac * 5570 92.82 - - 76.93 31.81 13.55 | 29.47 | 100 | 353 A H
VHT160 5727.83 62.01 -6.19 68.2 45.48 32.06 14.01 | 29.54 | 100 | 353 P H
CH 114 5394.88 54.67 -19.33 74 39.46 31.68 12.95 | 29.42 | 250 94 P |V
5570MHz 5468.08 5421 |-13.99| 68.2 38.76 | 31.69 | 13.19 | 2943 | 250 | 94 P |V
5398.96 44.89 -9.11 54 29.68 31.68 12.95 | 29.42 | 250 94 A |V
* 5570 93.87 - - 77.98 31.81 13.55 29.47 250 94 P \%
* 5570 86.12 - - 70.23 31.81 13.55 29.47 250 94 A \%
5730.665 55.5 -12.7 68.2 38.98 32.07 14.01 | 29.56 | 250 94 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Band 3 5470~5725MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11140 47.13 -26.87 74 50.38 40.12 17.81 61.47 100 0 P H
16710 47.01 -21.19 68.2 43.95 39.66 22.24 59.15 100 0 P H
802.11ac H
VHT160 H
CH 114 11140 47.49 -26.51 74 50.74 40.12 17.81 61.47 100 0 P \%
5570MHz 16710 47.21 | -20.99 68.2 44.15 39.66 | 22.24 | 59.15 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5403.82 55.96 -18.04 74 40.74 31.68 12.96 29.42 102 355 P H
5466.61 54.18 -14.02 68.2 38.73 31.69 13.19 | 29.43 | 102 | 355 P H
54475 45.83 -8.17 54 30.44 31.69 13.12 29.42 102 355 A H
* 5690 103.11 - - 86.74 32 13.9 29.53 | 102 | 355 P H
802.11ac * 5690 95.09 - - 78.72 32 13.9 29.53 | 102 | 355 A H
VHT80 5864.25 55.87 -12.33 68.2 39.23 32.28 13.98 | 29.62 | 102 | 355 P H
CH 138 5454.13 53.83 -20.17 74 38.43 31.69 13.14 29.43 249 100 P \%
5690MHz 5466.22 53.52 |-14.68| 68.2 38.07 | 31.69 | 13.19 | 2943 | 249 | 100 | P | V
5452.96 45.54 -8.46 54 30.14 31.69 13.14 29.43 249 100 A \%
* 5690 96.42 - - 80.05 32 13.9 29.53 | 249 | 100 P |V
* 5690 88.69 - - 72.32 32 13.9 29.53 | 249 | 100 A |V
5858 56.48 -11.72 68.2 39.82 32.27 14.01 | 29.62 | 249 | 100 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 47.34 -26.66 74 50.5 39.97 18 61.42 100 0 P H
17070 49.19 -19.01 68.2 43.39 40.97 22.7 58.22 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 47.11 -26.89 74 50.27 39.97 18 61.42 100 0 P \%
5690MHz 17070 48.62 |-19.58 68.2 42.82 40.97 22,7 | 58.22 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR921919D

Emission below 1GHz

WIFI 802.11ac VHT160 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBuV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) | (cm) [(deg)|(P/A)|(H/V)
175.5 27.05 -16.45 43.5 42.07 15.72 1.52 32.35 - - P H
211.39 31.31 -12.19 43.5 45.49 16.3 1.82 32.36 100 0 P H
494.63 29.42 |-16.58 46 34.45 24.27 3.23 32.58 - - P H
646.92 30.12 |-15.88 46 32.59 26.07 3.96 32.61 - - P H
893.3 31.01 -14.99 46 29.23 28.96 4.49 31.83 - - P H
985.45 32.6 -21.4 54 28.37 29.96 5.12 31.04 - - P H
H
H
H
H
H

802.11ac
H

VHT160
L 37.76 28.64 -11.36 40 39.14 21.56 0.37 32.44 100 0 P \%
104.69 30.38 -13.12 43.5 44.91 16.75 1.07 32.37 - - P \%
512.09 30.05 -15.95 46 34.78 24.49 3.31 32.59 - - P \%
853.53 30.75 -15.25 46 29.42 28.72 451 32.05 - - P \%
948.59 32.58 -13.42 46 29.25 30.08 4.44 31.36 - - P \%
966.05 33.17 -20.83 54 29.42 30.03 4.75 31.21 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C11 of C26
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FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5441.04 54.25 -19.75 74 38.88 31.69 13.1 29.42 102 348 P H
5464.56 54.67 -13.53 68.2 39.23 31.69 13.18 | 29.43 | 102 348 P H
5457.84 43.91 -10.09 54 28.49 31.69 13.16 | 29.43 | 102 348 A H
* 5500 108.54 - - 92.96 317 13.31 | 29.43 | 102 348 P H
* 5500 100.15 - - 84.57 317 13.31 | 29.43 | 102 348 A H
802.11a
H
CH 100
5434.32 53.96 -20.04 74 38.62 31.69 13.07 | 29.42 | 381 266 P \%
5500MHz
5463.76 53.36 -14.84 68.2 37.92 31.69 13.18 | 29.43 | 381 266 P \Y
5447.92 43.23 -10.77 54 27.84 31.69 13.12 | 29.42 | 381 266 A \%
* 5500 102.93 - - 87.35 317 13.31 | 29.43 | 381 266 P \%
* 5500 95.03 - - 79.45 317 13.31 | 29.43 | 381 266 A \Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 48.36 -25.64 74 51.67 40.2 17.99 61.5 100 0 P H
16500 45.82 -22.38 68.2 44.34 38.9 22.28 59.7 100 0 P H
H
802.11a
H
CH 100
11000 47.44 -26.56 74 50.75 40.2 17.99 61.5 100 0 P \%
5500MHz
16500 45.98 -22.22 68.2 44.5 38.9 22.28 59.7 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C26

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5449.12 55.57 -18.43 74 40.18 31.69 13.12 29.42 108 346 P H
5466.16 56.52 -11.68 68.2 41.08 31.69 13.18 29.43 108 346 P H
5454.88 45.73 -8.27 54 30.33 31.69 13.14 | 29.43 | 108 | 346 A | H
* 5510 103.11 - - 87.49 31.72 13.34 29.44 108 346 P H
802.11n * 5510 94.8 - - 79.18 31.72 13.34 29.44 108 346 A H
HT40 5725 56.57 -11.63 68.2 40.05 32.06 14 29.54 108 346 P H
CH 102 5398.72 55.63 -18.37 74 40.42 31.68 12.95 29.42 377 270 P \%
5510MHz 5464.48 54.55 | -13.65 68.2 39.11 31.69 | 13.18 | 29.43 | 377 | 270 | P | V
5442.64 44,72 -9.28 54 29.35 31.69 13.1 29.42 377 270 A \%
* 5510 97.04 - - 81.42 31.72 13.34 29.44 377 270 P \%
* 5510 89.21 - - 73.59 31.72 13.34 29.44 377 270 A \%
5748.935 56.25 -11.95 68.2 39.65 321 14.06 | 29.56 | 377 | 270 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 47.58 -26.42 74 50.89 40.19 18 61.5 100 0 P H
16530 45.57 -22.63 68.2 43.86 39.01 22.32 59.62 100 0 P H
802.11n H
HT40 H
CH 102 11020 48.27 -25.73 74 51.58 40.19 18 61.5 100 0 P \%
5510MHz 16530 45.81 -22.39 68.2 441 39.01 22.32 59.62 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR921919D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 - 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5116.48 55.61 -18.39 74 40.08 31.62 13.28 29.37 107 345 P H
5044.98 44.37 -9.63 54 28.68 31.61 13.45 29.37 107 345 A H
* 5220 115.11 - - 99.79 31.64 13.07 29.39 107 345 P H
* 5220 107.34 - - 92.02 31.64 13.07 29.39 107 345 A H
802.11n 5376.84 55.4 -18.6 74 40.17 | 3168 | 1297 | 2942 | 107 | 345 | P | H
HT20 5416.32 45.09 -8.91 54 29.82 31.68 13.01 29.42 107 345 A H
CH 44 5025.74 55.74 -18.26 74 39.99 31.61 135 29.36 305 268 P \%
5220MHz 5068.9 43.95 -10.05 54 28.32 31.61 13.39 | 29.37 | 305 | 268 A |V
* 5220 107.13 - - 91.81 31.64 13.07 | 29.39 | 305 | 268 P |V
* 5220 99.48 - - 84.16 31.64 13.07 | 29.39 | 305 | 268 A |V
5426.12 54.33 -19.67 74 39.02 31.69 13.04 29.42 305 268 P \%
5432 43.48 -10.52 54 28.15 31.69 13.06 | 29.42 | 305 | 268 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10440 46.46 -21.74 68.2 50.23 39.6 17.55 60.92 100 0 P H
15660 44.16 -29.84 74 45.75 37.55 21.53 60.67 100 0 P H
802.11n H
HT20 H
CH 44 10440 46.56 -21.64 68.2 50.33 39.6 17.55 60.92 100 0 P \%
5220MHz 15660 45.1 -28.9 74 46.69 | 3755 | 21.53 | 60.67 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C14 of C26

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5150 59.06 |-14.94 74 43.61 31.63 13.2 29.38 | 100 | 347 P H
5150 50.77 -3.23 54 35.32 31.63 13.2 29.38 100 347 A H
* 5190 112.45 - - 97.1 31.64 131 29.39 100 347 P H
* 5190 104.53 - - 89.18 31.64 13.1 29.39 | 100 | 347 A | H
802.11n 5457.76 56.06 -17.94 74 40.64 31.69 13.16 29.43 100 347 P H
HT40 5386.36 46.06 -7.94 54 30.84 31.68 12.96 | 29.42 | 100 | 347 A | H
CH 38 5144.82 55.56 -18.44 74 40.1 31.63 13.21 29.38 360 279 P \%
5190MHz 5150 48.19 | -5.81 54 32.74 | 31.63 132 | 2938 | 360 | 279 | A | V
* 5190 103.04 - - 87.69 31.64 13.1 29.39 | 360 | 279 P |V
* 5190 95.87 - - 80.52 31.64 13.1 29.39 | 360 | 279 A |V
5368.72 55 -19 74 39.77 31.67 12.97 | 29.41 | 360 | 279 P |V
5429.48 44.57 -9.43 54 29.25 31.69 13.05 29.42 360 279 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 4737 |-20.83 68.2 51.19 39.51 17.5 60.83 | 100 0 P H
15570 44.42 -29.58 74 45.84 37.8 21.52 60.74 100 0 P H
802.11n H
HT40 H
CH 38 10380 46.31 |-21.89 68.2 50.13 39.51 17.5 60.83 | 100 0 P |V
5190MHz 15570 45.11 -28.89 74 46.53 37.8 21.52 60.74 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C26

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.12 60.45 -13.55 74 44.99 31.63 13.21 29.38 104 346 P H
5143 52.68 -1.32 54 37.21 31.63 13.22 29.38 104 346 A H
5210 110.19 - - 94.87 31.64 13.07 | 29.39 | 104 | 346 P H
5210 103.17 - - 87.85 31.64 13.07 29.39 104 346 A H
802.11ac 5415.48 57.39 -16.61 74 42.13 31.68 13 29.42 104 346 P H
VHT80 5423.88 48.95 -5.05 54 33.66 31.68 13.03 | 29.42 | 104 | 346 A | H
CH 42 5113.62 55.98 -18.02 74 40.44 31.62 13.29 29.37 306 269 P \%
5210MHz 5143 48.62 | -5.38 54 33.15 | 31.63 | 1322 | 29.38 | 306 | 269 | A | V
5210 103.16 - - 87.84 31.64 13.07 | 29.39 | 306 | 269 P |V
5210 96.17 - - 80.85 31.64 13.07 | 29.39 | 306 | 269 AV
5383.56 55.92 |-18.08 74 40.7 31.68 1296 | 29.42 | 306 | 269 P |V
5401.2 46.96 -7.04 54 31.75 31.68 12.95 29.42 306 269 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 46.21 -21.99 68.2 50 39.57 17.22 60.89 100 0 P H
15630 45.35 -28.65 74 46.88 37.64 21.17 60.7 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 46.3 -21.9 68.2 50.09 39.57 17.22 | 60.89 | 100 0 P |V
5210MHz 15630 44.55 -29.45 74 46.08 37.64 21.17 60.7 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5135.32 58.66 |-15.34 74 43.17 31.63 13.24 | 29.38 | 103 | 349 P H
5142.46 49.73 -4.27 54 34.26 31.63 13.22 29.38 103 349 A H
* 5250 103.5 - - 88.2 31.65 13.05 29.4 103 | 349 P H
* 5250 96.59 - - 81.29 31.65 13.05 29.4 103 | 349 A | H
802.11ac 5414.64 60.14 -13.86 74 44.88 31.68 13 29.42 103 349 P H
VHT160 5402.4 53.09 -0.91 54 37.87 31.68 12.96 | 29.42 | 103 | 349 A | H
CH 50 5083.3 55.97 | -18.03 74 40.36 31.62 13.36 | 29.37 | 309 | 269 P |V
5250MHz 5148.92 47.14 | -6.86 54 3169 | 31.63 132 | 29.38 | 309 | 269 | A | V
* 5250 97.19 - - 81.89 31.65 13.05 29.4 309 | 269 P |V
* 5250 89.2 - - 73.9 31.65 13.05 29.4 309 | 269 AV
5458.08 55.8 -18.2 74 40.38 31.69 13.16 | 29.43 | 309 | 269 P |V
5444.64 47.23 -6.77 54 31.85 31.69 13.11 29.42 309 269 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10500 46.62 |-21.58 68.2 50.32 39.7 17.29 61 100 0 P H
15750 44.51 -29.49 74 46.26 37.3 21.23 60.6 100 0 P H
802.11ac H
VHT160 H
CH 50 10500 46.74 -21.46 68.2 50.44 39.7 17.29 61 100 0 P \%
5250MHz 15750 44.29 -29.71 74 46.04 37.3 21.23 60.6 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 2 - 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5015.3 55.52 -18.48 74 39.76 31.6 13.52 29.36 104 344 P H
5120.02 44.38 -9.62 54 28.87 31.62 13.27 | 29.38 | 104 | 344 A H
* 5260 114.33 - - 99.04 31.65 13.04 294 104 344 P H
* 5260 106.64 - - 91.35 31.65 13.04 294 104 344 A H
802.11n 5453.04 55.7 -18.3 74 40.3 3169 | 1314 | 2943 | 104 | 344 | P | H
HT20 5458.32 45.18 -8.82 54 29.76 31.69 13.16 29.43 104 344 A H
CH 52 5083.64 55.33 -18.67 74 39.72 31.62 13.36 | 29.37 | 357 | 268 P |V
5260MHz 5084.66 44.1 -9.9 54 28.49 | 3162 | 13.36 | 2937 | 357 | 268 | A | V
* 5260 106.29 - - 91 31.65 13.04 29.4 357 | 268 P |V
* 5260 98.76 - - 83.47 31.65 13.04 29.4 357 | 268 A |V
5403.84 54.74 -19.26 74 39.52 31.68 12.96 29.42 357 268 P \%
5454.72 43.64 -10.36 54 28.24 31.69 13.14 | 29.43 | 357 | 268 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10520 46.03 -22.17 68.2 49.72 39.72 17.61 61.02 100 0 P H
15780 44.21 -29.79 74 46.01 37.22 21.56 60.58 100 0 P H
802.11n H
HT20 H
CH 52 10520 45.45 -22.75 68.2 49.14 39.72 17.61 61.02 100 0 P \%
5260MHz 15780 4391 | -30.09 74 4571 | 37.22 | 2156 | 60.58 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5026.86 56.15 -17.85 74 40.4 31.61 135 29.36 103 347 P H
5116.62 45.96 -8.04 54 30.43 31.62 13.28 29.37 103 347 A H
* 5310 112.59 - - 97.32 31.66 13.01 29.4 103 | 347 P H
* 5310 104.9 - - 89.63 31.66 13.01 29.4 103 | 347 A | H
802.11n 5351.28 59.95 -14.05 74 44.71 31.67 12.98 29.41 103 347 P H
HT40 5350.56 52.01 -1.99 54 36.77 31.67 12.98 29.41 103 347 A H
CH 62 5090.1 55.68 | -18.32 74 40.09 31.62 13.34 | 29.37 | 369 | 266 P |V
5310MHz 5104.38 46.03 | -7.97 54 3047 | 31.62 | 1331 | 29.37 | 369 | 266 | A | V
* 5310 103.41 - - 88.14 31.66 13.01 29.4 369 | 266 P |V
* 5310 96.11 - - 80.84 31.66 13.01 29.4 369 | 266 AV
5352.72 56.04 |-17.96 74 40.8 31.67 1298 | 29.41 | 369 | 266 P |V
5350.08 46.35 -7.65 54 31.11 31.67 1298 | 29.41 | 369 | 266 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 46.41 -27.59 74 50.02 39.82 17.69 61.12 100 0 P H
15930 44.18 -29.82 74 46.25 36.8 21.59 60.46 100 0 P H
802.11n H
HT40 H
CH 62 10620 47.14 -26.86 74 50.75 39.82 17.69 61.12 100 0 P \%
5310MHz 15930 42.95 -31.05 74 45.02 36.8 21.59 60.46 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5127.16 55.95 -18.05 74 40.45 31.63 13.25 29.38 112 348 P H
5130.56 47.52 -6.48 54 32.02 31.63 13.25 29.38 112 348 A H
* 5290 106.86 - - 91.58 31.66 13.02 29.4 112 | 348 P H
* 5290 100.09 - - 84.81 31.66 13.02 29.4 112 | 348 A | H
802.11ac 5351.04 60.41 -13.59 74 45.17 31.67 12.98 29.41 112 348 P H
VHT80 5359.68 53.03 -0.97 54 37.79 31.67 12.98 | 29.41 | 112 | 348 A | H
CH 58 5140.42 56.17 -17.83 74 40.7 31.63 13.22 29.38 347 263 P \%
5290MHz 5039.44 47.62 | -6.38 54 31.9 31.61 | 13.47 | 2936 | 347 | 263 | A | V
* 5290 98.29 - - 83.01 31.66 13.02 29.4 347 | 263 P |V
* 5290 91.52 - - 76.24 31.66 13.02 294 347 263 A \%
5361.84 55.76 -18.24 74 40.53 31.67 12.97 29.41 347 263 P \%
5355.36 47.19 -6.81 54 31.95 31.67 12.98 29.41 347 263 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 46.61 |-21.59 68.2 50.25 39.78 17.66 | 61.08 | 100 0 P H
15870 44.7 -29.3 74 46.66 36.96 21.58 60.5 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 47.05 |-21.15 68.2 50.69 39.78 17.66 | 61.08 | 100 0 P |V
5290MHz 15870 44.24 | -29.76 74 46.2 36.96 | 21.58 | 605 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C20 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5448.4 55.55 -18.45 74 40.16 31.69 13.12 29.42 114 354 P H
5461.6 55.7 -12.5 68.2 40.27 31.69 13.17 29.43 114 354 P H
5387.68 45.23 -8.77 54 30.01 31.68 12.96 29.42 114 354 A H
* 5580 113.92 - - 97.98 31.83 13.59 | 29.48 | 114 | 354 P H
802.11n * 5580 106.06 - - 90.12 31.83 1359 | 2948 | 114 | 354 A H
HT20 5760.905 57.14 -11.06 68.2 40.5 32.12 14.09 29.57 114 354 P H
CH 116 5357.44 54.89 -19.11 74 39.65 31.67 12.98 29.41 272 268 P \%
5580MHz 5465.68 55.16 | -13.04| 68.2 39.72 | 3169 | 13.18 | 2943 | 272 | 268 | P | V
5458.96 44.07 -9.93 54 28.65 31.69 13.16 | 29.43 | 272 | 268 A |V
* 5580 106.89 - - 90.95 31.83 13.59 | 29.48 | 272 | 268 P |V
* 5580 99.16 - - 83.22 31.83 13.59 | 29.48 | 272 | 268 A |V
5731.295 55.52 -12.68 68.2 39 32.07 14.01 | 2956 | 272 | 268 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11160 47.2 -26.8 74 50.45 40.1 18.12 61.47 100 0 P H
16740 48.05 -20.15 68.2 44,77 39.76 22.6 59.08 100 0 P H
802.11n H
HT20 H
CH 116 11160 47.72 -26.28 74 50.97 40.1 18.12 61.47 100 0 P \%
5580MHz 16740 47.08 |-21.12 68.2 43.8 39.76 22.6 | 59.08 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C21 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5459.92 59.25 -14.75 74 43.83 31.69 13.16 | 29.43 | 105 352 P H
5468.08 63.15 -5.05 68.2 47.7 31.69 13.19 | 29.43 | 105 352 P H
5459.2 50.06 -3.94 54 34.64 31.69 13.16 | 29.43 | 105 352 A H
* 5510 111.95 - - 96.33 31.72 13.34 | 29.44 | 105 352 P H
802.11n * 5510 104.34 - - 88.72 31.72 13.34 | 29.44 | 105 352 A H
HT40 5747.36 56.12 -12.08 68.2 39.52 321 14.06 | 29.56 | 105 352 P H
CH 102 5458.48 55.42 -18.58 74 40 31.69 13.16 | 29.43 | 329 273 P \Y
5510MHz 5468.32 55.97 |-12.23 68.2 4052 | 31.69 | 1319 | 2943 | 329 | 273 | P | V
5456.56 45.75 -8.25 54 30.34 31.69 13.15 | 29.43 | 329 273 A \Y
* 5510 103.34 - - 87.72 31.72 13.34 | 29.44 | 329 273 P \Y
* 5510 95.68 - - 80.06 31.72 13.34 | 29.44 | 329 273 A \Y
5761.22 55.58 -12.62 68.2 38.93 32.12 14.1 29.57 | 329 273 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11020 47.43 -26.57 74 50.74 40.19 18 61.5 100 0 P H
16530 47.13 -21.07 68.2 45.42 39.01 22.32 | 59.62 100 0 P H
H
802.11n
H
HT40
11020 47.64 -26.36 74 50.95 40.19 18 61.5 100 0 P \Y
CH 102
16530 46.77 -21.43 68.2 45.06 39.01 22.32 | 59.62 100 0 P \%
5510MHz
\%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5456.32 58.37 -15.63 74 42.96 31.69 13.15 29.43 101 351 P H
5465.44 58.95 -9.25 68.2 43.51 31.69 13.18 29.43 101 351 P H
5458.72 51.75 -2.25 54 36.33 31.69 13.16 29.43 101 351 A H
* 5570 103 - - 87.11 31.81 13.55 29.47 101 351 P H
802 11ac | * 5570 96.29 - - 80.4 3181 | 1355 | 2947 | 101 | 351 | A | H
VHT160 5725.94 60.19 -8.01 68.2 43.67 32.06 14 29.54 101 351 P H
CH 114 5411.92 55.13 -18.87 74 39.88 31.68 12.99 29.42 394 270 P \%
5570MHz 5466.64 52.74 | -15.46 68.2 3729 | 3169 | 13.19 | 2943 | 394 | 270 | P | V
5459.68 47.99 -6.01 54 32.57 31.69 13.16 | 29.43 | 394 | 270 A |V
* 5570 95.57 - - 79.68 31.81 1355 | 29.47 | 394 | 270 P |V
* 5570 88.6 - - 72.71 31.81 13.55 29.47 394 270 A \%
5746.415 55.73 -12.47 68.2 39.14 32.09 14.06 29.56 394 270 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 5470~5725MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11140 46.61 -27.39 74 49.86 40.12 17.81 61.47 100 0 P H
16710 47.6 -20.6 68.2 44.54 39.66 22.24 59.15 100 0 P H
802.11ac H
VHT160 H
CH 114 11140 47.34 -26.66 74 50.59 40.12 17.81 61.47 100 0 P \%
5570MHz 16710 46.54 -21.66 68.2 43.48 39.66 22.24 59.15 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 of C26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5434.24 54.02 -19.98 74 38.68 31.69 13.07 29.42 102 353 P H
5463.49 53.79 -14.41 68.2 38.35 31.69 13.18 | 29.43 | 102 | 353 P H
5424.49 46.83 -7.17 54 31.53 31.68 13.04 29.42 102 353 A H
* 5690 105.99 - - 89.62 32 13.9 29.53 | 102 | 353 P H
802.11ac * 5690 98.77 - - 82.4 32 13.9 29.53 | 102 | 353 A H
VHT80 5880 56.59 -11.61 68.2 39.97 32.31 13.93 | 29.62 | 102 | 353 P H
CH 138 5458.03 53.62 -20.38 74 38.2 31.69 13.16 | 29.43 | 353 | 258 P |V
5690MHz 5463.49 52.82 -15.38 68.2 37.38 31.69 13.18 | 29.43 | 353 | 258 P \Y
5442.43 45.95 -8.05 54 30.58 31.69 131 29.42 353 258 A \%
* 5690 97.23 - - 80.86 32 13.9 29.53 | 353 | 258 P |V
* 5690 89.66 - - 73.29 32 13.9 29.53 | 353 | 258 A |V
5872.75 56.25 -11.95 68.2 39.61 323 13.96 | 29.62 | 353 | 258 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 47.72 -26.28 74 50.88 39.97 18 61.42 100 0 P H
17070 48.84 -19.36 68.2 43.04 40.97 22.7 58.22 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 47.12 -26.88 74 50.28 39.97 18 61.42 100 0 P \%
5690MHz 17070 48.6 -19.6 68.2 42.8 40.97 22,7 | 58.22 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C24 of C26
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C25 of C26
FAX : 886-3-328-4978
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Report No. : FR921919D

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C26 of C26
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Appendix D. Radiated Spurious Emission Plots

. o Temperature : 23~25°C
Test Engineer : Jacky Hung, CR Liao, and Austin Li
Relative Humidity : [55~57%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D108

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Horizontal

Fundamental

Date: 20190227

Date: 20190227

1300 1300
1200 1200)
1109 09 '
-
1000 1000
s00 90|
300 a0
709 704 e peakwn,
500 e0| ]
o i A
400) 400}t
300 300
200 20|
100 00|
5030 5050 5070, 5090, 510 130 5150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (HHz) Frequency (WHn)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :921919 Project 921919
A @Bvim) Date: 2019.0227
1300
1209
1109
1009
500
500
700)
609 /
o )
400 S
300
200
100
5030, 5050 5070, 5090, 510 5130 510 5170, 5190 E210. 5230 5%
Frequency (HHz)
site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:L000KHZ SWT:Auto
Detector Peak
Avg. pogeer a1ty Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Horizontal

Fundamental

A (@BuVim) Date: 20190227
1309
1200)
1100
1009
909
09 PEAK BE| 74

700 /
500
sopavhd o

1
A Koo,

180 5210, 5230, 5250,

5270, 5290, 5

310 5330, 5350 5070, 5390, 5410, 5430, 5460
Froquency (MHz)

)

Avg.

500
400)

209
109

180 5210, 5230 5250,

5270, 5290, 5
Fre

310 5330, 5350 5370, 5390, 5410, 5430, 5460
roquency (MHz)

()

3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Site +03CH16-HY
Condition : AV6_BE_54
Detector :Peak
Project :921919

Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
oW T005000R 1 VoW Soc000As WAt
Detector : Peak
Peak Project 92191 Left blank
wod
)
600 AVG_BE[54]

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

1 Vertical Fundamental

) @Buvim) Date: 2019.02.27 evel (@Buvim) Date: 2019.0227
1300 1304

1200 1200)

1100 1100

1
1000 1004)
o

909) 904

300 800

700) 700 A== ] H e —peakun
500 604 o

=
Sﬂ-ﬂMmW

400 400

300 300

200 200

100 104

0 5030, 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 921919 Project 921919

A (@BuVim) Date: 20190227

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D4 of D108
FAX : 886-3-328-4978
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Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical Fundamental

A (@BuVim)

Date: 20190227

1300
1200
1109
1000

509
500
700 )i
500

s I PTARR VA

PERK_BE |74

400)
300
209
109
180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460
Frequency (MHz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Project :921919

Detector : Peak
Peak Project 92919 Left blank
woq
wl )
500 7 L
s
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Horizontal

Fundamental

Avg.

Project :921919

s eBuvim) vate: 20190227 vl apavim bate2010.0227
1304 1204
1200 1204
1o 100 ,
100 100
s0d s0d
w00 s0d
700 / A T R A o)
” ‘ I -
504 s0d R
40.0| 40.0) /W‘“‘W“ vy
300 304
204 204
10d 10d
oo 0% Bo%. SoTa, 0% B 510, 550, Sia 10 52 580 5 o0 o0 Sodo oo S0 o 7o
reauency (e Freauncy i)
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 921919 Project 921919
1 gBuvim) bat: 20100227
1304
1200
ol
100
%0d
w00
700
500 AN
s0d ;
5 R — i
109
300
204
10d
oo 0% B0%. o7 0% B0 5T0._51%0. Sia 50 S 5B0 5w
reauency (e
site £03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20190227

1300
1200
1109
1000

s00)
709

500
400)

209
109

PERK_BE |74

Site
Condition

Detector
Project

180 5210, 5230 5250, 5270, 52%0.

10, 5300, 5350, 5370, 5390 5410, 5430,
y ()

T
Frequency (MHz)

+03CH16-HY

+PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:921919

EC

Left blank

Avg.

A (@BuVim)

Date: 20190227

soal !

e

:

Site
Condition

Detector
Project

180 5210, 5230 5250, 5270, 5290,
Fre

0. 5330, 5350, 5370, 5390 5410 5430,
y ()

T
roquency (M)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:921919

ET

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

) @Buvim) Date: 2019.0227 evel (@Buvim) Date: 2019.0227

1300 1300

1200 1200)

1109 ol

1
1000 1000
-

900 k! 904

300 80

700) 700 A== ] H o ——peawin|
500/ - 60 —
500 s00] e — e
400 D B e

300 300

209 200

109 100

00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2010.02.27

1300

1200

1109

1000

509

500

700

500 /

400

309

200

109

00 500, 500 5070. 5090, 50, 510 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Left blank

TEL : 886-3-327-3456 Page Number : D8 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 20190227

]

b ﬁ
809 PERK_BE |74
709

1

1505

Site
Condition

Detector
Project

210 5230, 5250. 5210, 5290, 5

310 5330 5350 5070, 5390, 5410, 5430, 5460
Froquency (MHz)

)
+03CH16-HY

+PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:921919

Left blank

Avg.

1 (g

wim) Date: 20190227

sog) |/

/ A AVG_BE[ 54|

/T

Site
Condition

Detector
Project

180 5210, 5230 5250, 5270, 5290,
Fre

310 5330 530 5370, 5390, 5410, 5430, 5460
roquency (M)
+03CH16-HY

: AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:Peak

:921919

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

1 Horizontal Fundamental

A @BuVim) Date: 20190227 el (a8 Date: 20190227
1300) 1300
1200) 1200
1100) 00|

1000) et 1000
909 90|
s00) s00)

700 : 704 Tﬂw
600) : 609) ovuitar St

etbrsebonnd s hemetsninn
500 504 S——
WMW”M

400 400t

300 304

200 204

100 100

030, 5050, 5070, 5090, V0. 5130, 5150 5170 5190 6210, 5230 5H 00 7000 T 000 5000 5000 7000
Frequency (HHr) Frequency (HHz)
Site 2 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project :921919 Project 921919

A (@Buvim) Date: 20190227

5030. 5050 5070 5000, 5110, 510, 5150, 5170, 5190, 5210, 5230 52
Frequency (MH2)
Site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. oo oz Left blank

TEL : 886-3-327-3456 Page Number : D10 of D108
FAX : 886-3-328-4978
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Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20190227

1300)
1200)
109

100.0]4svem

s00)
709

500
400)

209
109

PERK_BE |74

It N o b AR

180 5210,

Site
Condition

5230, 5250. 5210, 5290, 5

310 5330, 5350 5070, 5390, 5410, 5430. 5460
Froquency (MHz)

)

+03CH16-HY
+PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project

+Peak
:921919

Left blank

Avg.

A (@BuVim)

Date: 20190227

1300
1200
1109
1000

s00)
700

500
400)

209
109

;

180 5210,

Site
Condition

Detector
Project

5230, 5250, 5210, 5290, 5
Fre

310 5330, 530 5370, 5390, 5410, 5430, 5460
roquency (MHz)

()

+03CH16-HY

: AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:921919

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

1 Vertical Fundamental
v oo 20100227 . oo 0190227
w09 1500
1209 1209
na o
100.0| 100.0| 1
90.0| T 90.0|
509 w0
700| B R L L e S | B A
600 o0d ]
50.0] 50,0 Wwwwm
400 4n.nW"M
%09 509
20 200
109 109
T T ) e o0 o0 £ o5 700
Pecuorey recusne )
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
{RBWH000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 921919 Project 921919
v oo 0100227
w09
1209
na
1000
%09
509
109
600
509 T
40.0| e
%09
20
100
T
Pocuorey
site {03cH16HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg . Project 921519 Left blank

TEL : 886-3-327-3456 Page Number : D12 of D108
FAX : 886-3-328-4978
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Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

A (@BuVim) Date: 20190227
1309
1200)
1100
1009
909
09 PEAK BE| 74
700

\

wd
" o
s
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RO T005000R 1 VoW Soc0 00 SWTiAto
Detector : Peak
Peak Poject 2920919 Left blank
woq
e
L AVG_BE[54]
s
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH50 5250MHz - L

Horizontal

Fundamental

Avg.

%0 L
v T
" T
700| )
609
509 -
g i o e
300
201
100
o5 FUSE 5070 509 50 51305156 5170 FiS6. 5210 256 5250 276 5290 S5
s i
site {03CHIHY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
 REWH000.000KHz VBW:3 000K+Hz SWTAuto
Detector :Peak
broject (o191
Setting 11625

0

A (@Buvim) Date: 20190227 ol 0B Date: 2018.02.27
1300 1300)
1200| 1200)
1100 og
1000| 1000)
= VO ‘
50| B 900
304 800
700 4 oo T T PEAK(UL)
50 600 i
500 . 500 Mw»w
400 400t
300| 300)
200| 200
100] 100)
5030, 5050. 5070, 5090, 5110, 5130, 5160, 5170. 5100, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 7000 3000 000 o 5000 7000
Frequency (Hz) Frequency (WHn)
site $03CHI6-HY site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :921919 Project 921919
Setting 111625 Serting 11625
A @Bovim) Date:2018.02.27
1300
1200|
1100
1000|

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT160 CH50 5250MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.0227

1300
1200
oo

1000
et s

90| \/
800 PPEAK_BE_74]
70| .

L | bR A,

m
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
oW T00G 000K VoW S 00 1s WAt
Detector : Peak
Peak Project 921919 Left blank
Setting 111625
o
-
sog) AVG_BE_54
s
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Left blank
e e

TEL : 886-3-327-3456 Page Number : D15 of D108
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH50 5250MHz - L

Vertical

Fundamental

Avg.

00 5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
K i

Site
Condition

Detector
Project
Sefting

roquoncy (MHz)

+03CH16-HY
: AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

A (¢Buvim) Date: 2019.02.27 vel (@Buvim) Date: 2019.02.27
1300 1300
1200 1200
10| ol
1000 1000
s0.| FMWTLW" 904
300 80
700| \u ool W B e |
504 X N 604 —
500 504 [ ——— =
400 400 it
300 304
200f 200
100 100
00 5030, 5050. 5070, 5090. 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000, 000 5000, 5000, 7000
Frequency (M) Frequency (Ha)
site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK(UNL) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
Sefting 111750 Setting 11750
A (@Buvim) Date: 2019.0227
1300
1200
100
1000
50|
500 [—-—f“(' ""‘*‘U'“'“(‘\.‘j
700
w /)
50 |
g T
300
200
100

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH50 5250MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2019.0227

1300
1200
10|
1000

s00f
700)

500]
400

200]
100]

3 T

WWMMW

220 5250, 5270, 5290, 5310, 5

330 5350, 5370, 5390, 5410, 5430, 5460
Frequency (MHz)

Avg.

Site
Cond

Dete

+03CH16-HY

ition

: AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

ctor

Project

Setti

ing

Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RO T00G 000K VoW S0 D00k SWTiAuto
Detector : Peak
Peak Project 921919 Left blank
Setting + 11750
o
300 ‘WJ"
700] 4
.y AVG_BE_54
500 S R S
e
s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2019.03.02

9
7oKL

PEAK[UNT)
b

P bt e H

VG 58

109

1 2

site
Condition
Detector
Project

1000 4000.6000.5000.

12000, 16000, 20000. 24000, 28000
Frequency (Hz)

32000, 36000, 40000

+03CH16-HY
+ PEAK(UNII) 3m 91200_1522 HORIZONTAL

+Peak
:921919

evel (@Buvim)

Date: 2019.03.02

1300
1200
g
1000

900

800)
oo LA

s00)

AR L

R

)

VG54

504
400
300
200
100

1

2

Site
Condition
Detector
Project

000 4000.6000.8000.

12000, 16000 20000. 24000, 28000,
Frequency (MHz)

03CH16-HY
PEAK(UNII) 2m 9120D_1522 VERTICAL

Peak
921919

32000, 36000 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: D18 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

Avg.

Date: 2019.05.02 o 0By Date: 20190302
1200
1200
110
1000
900
- 90
(uiy - peRKuin|
AR AP e A X LT e SRl Rl B E ) ESSNEm.
G54 609 A5 54
2 500 7 -
400
204
209
100
TE000 76000, 70000, 74000, 78000 37000, 36000 400 00 4000.6000.5000. 12000, 76000 7000074000, 78008, 32000, 36000 40000
Frequency (HHr) Frequency (WH)
site 03CHI6-HY
: PEAK(UNII) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
Peak k Detector
Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

500 .

100

Frequency (MH2)

site £03CHI6-HY

Condition + PEAK(UNII) 3m 91200_1522 HORIZONTAL
Peak Detector +Peak

Project 1921919

Avg.

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001

1 Horizontal Vertical
od
wog
o
- PPEAK(UNII) | | PPEAK(UNII)
ooMWTTHL_ AW e one by oo LTI MU L T 1 E . ) =
600 AVG_54] 60.0) AVG_54|

504 .
40
300
200
100

Frequency (MHz)
Site 03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL
Defector

Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D20 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT160 CH50 5250MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20190302

s00f PEAK[URI)
2ol LALLM UL LS 1 S | | N
s00) AVG 54
500] . -

100]

000 4000.6000.8000. 12000, 16000, 70000. 24000, 28000. 52000 36000 40000
Frequency (HH2)

Site :03CHI6-HY

Condition +PEAK(UNIT) 3m 9120D_1522 HORTZONTAL

Detector +Peak

Project 921919

Date: 2015-03.02

1300
1200
o
1000
904
50

RO 1118 g | o SN

600]

PERK[U)

AVG 54

504 i
409
300
200
100

Frequency (MHz)
Site 03CHI6-HY

Condition PEAK(UNTT) 3m 9120D_1522 VERTICAL
Detector Peak

Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000 28000. 32000, 36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Fundamental

A (@BuVim) Date: 20190227 evel @Buvim) Date: 2019.0227
1300) 1300
1200) 1200
109 g

—
= d

s00)
700 [ et et N e H F*MML
a0l / I 60 —

50 504 i
409 P N, T i
300 300
200 200
100 104
300 @ seo swo w0 S0 S0 5450 5450 000 Z000. 3000 00, 5000, 000, 7000
Froquency (MHz) Froquency (MH:)
ite $03CHI6-HY site 03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 921919 Project 921919

A (@BuVim) Date: 20190227

a00
600 AVG_BE 54|
wd)

300 5330, 5350, 370, 5390, ED 5430, 5450, 5460
Froquency (Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D22 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Vertical

Fundamental

) @Buvim) Date: 2019.0227 evel (6B Date: 2019.0227
1300 1300
1200 1200)
1109 ol
1000 1000
s\
209 PEAK_BE 74 800
700) 700 A== ] H b ——peaxum,
600 60l POREY o
9 = e AR
40.0| 40.0jumnreeen kel
300 300
209 200
109 100
300 @m0 sso &0, ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2010.02.27
1300
1200
1109
1000
509
500
700 /
609 / AVG_BE 54|
500 ;
400 =
309
200
109
300 @0 ss0 &0 590 5D 30 5405460
Froquency (Hz)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

1 Horizontal Fundamental

A @BuVim) Date: 20190227 el (a8 Date: 20190227
1300) 1300
1200) 1200
1100) 00|

1000) = 1000
s \
s00)
700) m.n‘LI_!_!ﬂ_ITU_I_\_LI_I—U—LFw

0o ol
Db Ao il

500 500) Mw
400) A0 0fkeimirt
300 + 300
200 It 200)
100 i 100]

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170. 5190, 5210. 5230, 5260, 52710, 5290, 5310, 5340 000 2000. 3000. 4000, 5000. 5000. 7000

Frequency (H2) Frequency (MHz)
Site £ 03CHI6-HY. Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNTI) 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project :921919 Project 921919

A (@Buvim) Date: 20190227

s00
s00)
700)
509

509 T e

400)
300
200
100
5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
Site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. oo oz Left blank

TEL : 886-3-327-3456 Page Number : D24 of D108
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Horizontal

Fundamental

Avg.

z::‘; -

\
a9 \
50 R e S

400

309

200

109

720 5250 5270 5290, G310 5330 530 5370 590 G410 5430 5460
Froquency (MHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

Project :921919

s0q
100.0| e
o
00 IPEAK_BE 74
09 WM,WA/ ‘\VW‘
50.0] rep? e ey ey o
s
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
RO TO0D000KE VOSSO0 000K WALt
Detector : Peak
Peak Poject 2920919 Left blank
woq

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

1 Vertical Fundamental
o mo
s00 e
700| B R L e e e
a0 ot
w00 g
40.0| 4"-"M
09
sy o ooy )
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REW:1000000KH2 VBWE3000000KH? SWTAuto
Detector : Peak Detector Peak
Peak Project 921919 Project 921919
10
oy
00
%09
ey o
sie 0scHieHY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg_ Project 921519 Left blank

TEL : 886-3-327-3456 Page Number : D26 of D108
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 20190227

ws \o .
(P .

220

Site
Condition

Detector
Project

5250, 5270, 5290 5310, 5300, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
+03CH16-HY
+PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
:921919

Left blank

Avg.

A (@BuVim) Date: 20190227

ﬁ e

iss

220

Site
Condition

Detector
Project

N
+03CH16-HY
: AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak
:921919

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

700) oo VT P F peAkuID)
P S O O O P O P 2. o e =
100 ot U S5 i
Site 1 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak

Peak Project :921919 Project 921919

A (@Buvim) Date: 20190227

400
300
200
100
5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
Site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. oo oz Left blank

TEL : 886-3-327-3456 Page Number : D28 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 20190227

-
B \
700) / N :

a0
m«w’/ T bttt st
109
209
200
100

7 s s ose S0 S0 %0 S0 560 S0 SB0 5o

Freaquency (MH:)
site £03CHI6-HY
(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak

Peak Project :921919 Left blank

A (@BuVim) Date: 20190227

1300
1200
1109
1000

90.0f s

[

100 /)

J 5

AVG_BE_54]

500
400)

(=

209
109

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D29 of D108
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

Avg.

00 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
i

requency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Project :921919

1 (¢Buvim) Date: 2019.02.27 evel 4By Date: 2019.0227
1300 1300
1200 1200
1109 ol
1000 1000
00 et 904
300 80
700 ool W P peaun
500 60 | o
500 504 st A
o P
300 300
209 200
109 100
00 5030, 5050. 5070, 5090, 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Frequency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK(UNII) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2010.02.27
1300
1200
1109
1000
509 e
500
500
500 .
400
309
200
109

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

0d
90.0) r.»/‘ ety e B VOV
e | e
/ N

s ,

o e s S W S N
s
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL

RO T005000R 1 VoW Soc0 00 SWTiAto
Detector : Peak
Peak Poject 2920919 Left blank
wod
80.0| - E
50 N
snnw//
S D U O B
s
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Vertical

s0d
1wog
o
200 PEAK[UNI) e00) _ PEAK[UNI|
ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )
600 AVG_54] 60.0) AVG_54|
50.0f 1 7 50,0/ + 7
T TR Tt TS T e
Site 1 03CH16-HY Site 03CH16-HY
Condition : PEAK(UNII) 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522 VERTICAL
Peak Derecror ek
Project 921919 Project 921919

Avg.

TEL : 886-3-327-3456 Page Number : D32 of D108
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310

Peak

Avg.

1 Horizontal Vertical
PEAK[UNI) 00 . PEAK(UNID|
L0 g R 1t N e o S SRS I | oo LTI MU L T 1 E . )
AVG 54 09 AV 54|

2000, 16000, 20000. 24000 26000  52000.  3000. 400

Frequency (MH2)

+PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
k

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MHz)
Site 03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL
Defector

Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Avg.

Date: 2019.05.02 o 0By Date: 20190302
1200
1200
110
1000
900
- 90
(ot - peAk|utn|
AR AP e A X LT e SRl Rl B E ) ESSNEm.
G54 609 A5 54
" 500 3 =
400
204
209
100
TE000 76000, 70000, 74000, 78000 37000, 36000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008, 32000, 36000 40000
Frequency (HHr) Frequency (WH)
site 03CHI6-HY
: PEAK(UNII) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
Peak k Detector
Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT160 CH114 5530MHz - L

1 Horizontal Fundamental

A (@BuVim) Date: 2019.0227 vel (dBuVim) Date: 2019.02.27
1300 1300

1200 1200

oo 0|

1000 o & 1000 -

900 o TV 900

70.0] BT T L e PEAKIUL

by 7 i m—
sl = M

300) 300)

200] 200)

100] 100

350 5360, 5400, 5420, 5440, 5460. 5460 5500 5520, 5540, 5560, 5590 000 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MiHz) Frequency (MHz)

ite +03CHI6-HY Site 03CH16-HY

Condition + PEAK_BE(UNII)_B2 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120b_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project 921919 Project 921919

A (@BuVim) Date: 2019.0227

]
i

-
v

PP s s o i roe e g

400

200]
100]

350 5380 500 5420 5MD. 5460 5480 5500, 5520, 5540 5560 5690
Frequency (MHz)
site $03CHI6-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak

AVg . Project 921919 Left blank

TEL : 886-3-327-3456 Page Number : D35 of D108
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT160 CH114 5530MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.0227

M«f”‘\"""‘““v’““""‘wﬂ"\

s00f
700+ PEAR_BE(I,_B3
s00) ddarabot bt

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640, 5660, 5080, 5700, 5720. 5740, 5765
Frequency (MHz)

site {03CHIGHY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL
| REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak Project J921919 Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH114 5530MHz - L

Vertical

Fundamental

A @Buvim) Date: 2019.0227 vel (GBuvim) Date: 2019.02.27
1300 1300
1200) 1200
10| ol
1000 1000 T
s0.| ST 904
300 /’M 80
700| ool W P Lf ! PEAK(UM)
- i || —
50 504 M
400 40
300 304
200f 200
100 100
350 5360 5400 5420, 54D 5460 5AG0. 5500, 5620 5540, 5660 5890 000 2000, 3000, 000 5000, 5000, 7000
Froquency (MH) Frequency (Ha)
site +03CHI6-HY Site 03CHI6-HY
Condition + PEAK_BE(UNII)_B3 3m 91200_1522 VERTICAL Condition PEAK(UNL) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
Sefting 1125 Setting 125
A (@Buvim) Date: 2019.0227
1300
1200
100
1000
50|
800| N <7~‘Mf
700|
500
50 T
gl
300
200
100
350 530 5400 5420, GMD. A0 5AGD. 5500 5620 5540, B0 5690
Froquency (MH:)
site +03CHI6-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
Avg. Left blank
Sefting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH114 5530MHz - R

Peak

Site +03CHI6-HY

Frequency (MHz)

Condition +PEAK_BE(UNII)_B2 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project 1921919
Setting 1125

1 Vertical Fundamental
00
1 s
700 + PEAK_BE(NI)_B3.
3/ T
sp.ousA e &
wd
oS0 A S SSSeb ASo_Se Sako i S S1 riaEs

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 3 5470~5725MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT160 CH114 5530MHz

1 Horizontal Vertical

wog
"
s00) PEAK{UNI| £09 ] PEAK{UN)
Foo LTI AU T LT | EE S N o I | ) BT 0 e N 1 O O 0 Y B |
00l AV 54| 09 AVG 54|
ad
Site 1 03CH16-HY Site 03CH16-HY
Condition : PEAK(UNII) 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522 VERTICAL

Peak Derecror ek G theak
Project 1921919 Project 921919

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac VHT80 CH138 5690MHz - L

1 Horizontal Fundamental

saa
00—+ 4 L L L e e e PEAK(IL)
o / )
s0) so oA
40.0| 40.0| WM
ite :03CH16-HY Site. 03CH16-HY
Condition : STRADDLES U-NIT-142A 3m 9120D_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project 921919 Project 921919

A (@BuVim) Date: 20190227

1300
1200
100
1000

7

s
400
300|
200]
100]
350 5360, 5400, 5420.5440.5460. 5460.5500. 00, 5740
Frquency (MHz)
Site +03CH16-HY
Condition + U-NIT-142A AVERAGE 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

AVg . Project 921919 Left blank
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ac VHT80 CH138 5690MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2019.0227

1300
1200
oo

1000}~

s0.|
300
700
500
50|
400

200]
100]

STRADDLES U182

Site
Condition

Detector
Project

+03CH16-HY

700 5730, 5750 5770. 5790, 5810, 5830, 5850. 5670, 5090 5910, 5930, 5950

Frequency (MiHz)

: STRADDLES U-NIL-142A 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
921919

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ac VHT80 CH138 5690MHz - L

Vertical

Fundamental

Avg.

Site
Condition

Frquency (MHz)

+03CH16-HY
+ U-NII-142A AVERAGE 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project

:Peak
921919

Left blank

A (6Buvim) Date: 2019.02.27 vel (@Buvim) Date: 201902.27

1300 1300

1200 1200

10| ol

1000 1000

900 Y 900

300 80

00—+ ,/ oo W A PEAK(UM)
500 — 60 il
5. 509 el e

400 00| gpamppeairpoer AT

300 300

200f 200

100 100

350 5380.5400. 5420.5440.5460. 5450.5500. 00, 5740 000 2000, 3000, 000 5000, 000, 7000
Freauency (MHz) Frequency (Ha)
site +03CHI6-HY Site 03CH16-HY
Condition + STRADDLES U-NII-162A 3m 9120D_1522 VERTICAL Condition PEAK(UNL) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2019.0227

1300
1200

100
1000

50| SR

s0a) et T

- )

50| 1

409

300

200

100

350 5380.5400. 5420,5440.5460. 5450.5500. % 5740

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ac VHT80 CH138 5690MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 2019.0227

STRADDLES U182

Site
Condition

Detector
Project

700 5730, 5750 5770. 5790, 5810, 5830, 5850. 5670, 5090 5910, 5930, 5950

+03CH16-HY
: STRADDLES U-NIL-142A 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
921919

Frequency (MiHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ac VHT80 CH138 5690MHz

1 Horizontal Vertical

s0d
1wog
o
200 PEAK[UNI) e00) _ PEAK[UNI|
ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )
600 AVG_54] 60.0) AVG_54|
g . ;
T — TS T T 8
Site 1 03CH16-HY Site 03CH16-HY
Condition : PEAK(UNII) 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522 VERTICAL
Peak Derecror ek
Project 921919 Project 921919

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Emission below 1GHz

5GHz WIFI 802.11ac VHT160 (LF)

WIFI

5GHz WIFI

ANT

802.11ac VHT160 LF

Horizontal

Vertica

QP/
Peak

A (@BuVim)

Date: 2019.03.04

[ —
2 3 4
2 ,
29| M bbb &
14 ﬁ
"
N e

o 5

0 0. X 3 X %00 1000
Frequency (MHz)
site +03CHI6-HY
Condition +QP 3m BILOG_47020406 HORTZONTAL
Detector +Peak
Project :921919

Date: 2019.03.04

vl @Buvim)
743
e
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00—
#I 3 I
204 i Jopremr e
229 WWM
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14
511
o o ma 0 A0 w0 700 6 S 7000
Froquency (W)
Site. 03CH16-HY
Condition QP 3m BILO6_47020406 VERTICAL
Detector eak
Project 921919

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

2 Horizontal Fundamental

A (@BuVim) Date: 20190227 evel @Buvim) Date: 2019.0227
1300) 1300
1200) 1200
109 g

1000) 1000

900 900

s00) 800)
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700 = 700] 1 1
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500 s00]
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400) 400t
300 300]
209 200)
109 100

350 5360, 5400, 420, 544 5460, E 5500, 5510 000 2000, 3000, 4000, 5000, 5000. 7000

Frequency (MiHz) Frequency (MHz)
ite +03CH16-HY Site 03CHI6-HY
Condition + PEAK_BE(UNII)_B3 3m 9120D_1522 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 921919 Project 921919

A (@BuVim) Date: 20190227

1300
1200
1109
1000

900

500
700
500
500

409
309
200
100
350 360, E E 460 E 5500, 5510
Froquency (MHz)
site +03CHI6-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Avg. Left blank
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH100 5500MHz
2 Vertical Fundamental
i |
700 R qof T T T PLAKWIL,
Iy . ]
500 - 504 R
40.0) 4n.nWW"’"W
o
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
RBWI000000KG12 VOW-A000000K 1 SWTAuTo RBWI000000342 VBW-3000000KHz SWT:Auto

Detector : Peak Detector Peak

Peak Project 921919 Project 921919
.
90.0| R
B
wd
o
Condition  AV6_BE(UNIT)_B3 3m 9120D_1522 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak

Avg . Project 921519 Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Horizontal

Fundamental

Date: 20190301

Date: 20190301

Avg.

Site
Condition

Detector
Project

$03CHI6-HY.
+ AV6_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+Peak
:921919

1300 1300
1200 1200)
1109 09
1009 P 1000)
s00 90|
L e == 704 pEAKUND
500 2 e0| i
500 500 et
400) PP
300 300
200 20|
100 00|
550 500 5400 540 A0, Bt 80 500 5o seia S0 55 00 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site
Condition + PEAK_BE(UNTT)_B3 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector
Peak Project :921919 Project
A @Bvim) Date: 2019.03.01
1300
1209
1109
1009
900 =
500
700)
500 £
50 R a— ]
e e e
0 l
200
100
350 50 SA00 54, MO, 5MG0 SAS0 500 550 50, 50 B
Frequency (WHz)

Left blank
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FAX : 886-3-328-4978

Page Number

: D48 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2019.03.01

B
90.0 f
w00 /
noL )/ ‘\ e seiun, o

S ;

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

b
site {03CH16HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL
| REWH000.000KHz VBW-3000.000KHz SWT:Auto
Detector : Peak
Peak roject J921919 Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Vertical

Fundamental

Avg.

Site
Condition

5460, 5as0.
Frequency (MHz)

+03CHI6-HY
+ AV6_BE(UNIT)_B3 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project

:Peak
:921919

A (6Buvim) Date: 2019.03.01 evel 4By Date: 2019.03.01

1300 1300

1200 1200
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1000 1000
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109 100

350 5360 5400 5420, 5440 5460 5AB0 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site 03CHI6-HY
Condition + PEAK_BE(UNII)_B3 3m 9120D_1522 VERTICAL Condition PEAK(UNII) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2019.03.01

1300

1200

1109

1000
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500 T

700

500
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200
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Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

2 Vertical Fundamental
s0q
20,0 Vs
wEaAN \
700 | PEAK_BE(UNI)_B3
o .
s

S
site <03cHI6HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522 VERTICAL
RBW:I000.000KHz VBW:3000000KHz SWTiAuto
Detector : Peak
Peak roject J921919 Left blank

TEL : 886-3-327-3456 Page Number : D51 of D108
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ssamonias. FCC RADIO TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

Horizontal Vertical

Peak

Avg.

A (6Buvim) Date: 2019.03.02 evel (Buvim) Date: 2019.03.02

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK[UNI) 800 . PEAK(UND |
oo AR AR ISSEE A P i oo R AR ISIR L Rl
609 A6 54| 609 L]
509 2 509 1 2
409 400)
309 309
200 200
109 100

000 4000.6000.8000, 12000, 16000, 20000 24000, 20000, 32000 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000. 36000, 40000

Frequency (MHz) Frequency (MHz)

site +03CHI6-HY Site 03CH16-HY
Condition + PEAK(UNIT) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 91200_1522 VERTICAL
Detector +Peak Detector Peak
Project :921919 Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH102 5510MHz

Avg.

Date: 2019.05.02 o 0By Date: 20190302
1200
1200
110
1000
900
- 90
(ot - peAk|utn|
AR AP e A X LT e SRl Rl B E ) ESSNEm.
G54 609 A5 54
> 500 >
400
204
209
100
1300876000, 70000, 74000, 78000, 37000, 36000 400 00 4000.6000.5000. 1000, 76000, 7000074000, 78008, 32000, 36000 40000
Frequency (HHr) Frequency (WH)
site 03CHI6-HY
: PEAK(UNII) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
Peak k Detector
Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D53 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

1+2 Horizontal Fundamental

A (6Buvim) Date: 2019.03.01 evel (Buvim) Date: 2019.03.01
1300 1300
1200 1200
1109 = ol
509 904
700 ool W P e peauin
- ) o
500 504
» » W
300 300
209 200
109 100

00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
ite +03CHI6HY Site 03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK(UNLI) 2m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto

Detector Peal Detector Peak

Peak Project 921919 Project 921919

A (@Buvim) Date: 2019.03.01

1300)
1200)
10

1o 1

/

400)

300

209

109

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D54 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

1+2

Horizontal

Fundamental

A (@BuVim) Date: 2019.03.01
1309
1200)
1100 vy
1009
909
09 PEAK BE| 74

/

wt

Avg.

400)

209
109

snn/

T

Site

180 5210, 5230 5250,

+03CH16-HY

5270, 5290, 5
Fre

310 5330 530 5370, 5390, S10. 5430, 5460
roquency (MHz)

)

3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Condition : AV6_BE_54
Detector :Peak
Project :921919

509

e
%09
20
109

Too 5 S 50 530 590 S BT ST, S0 B0 B 50

reauency i
site <03cH16HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
{REWH000.000KHz VBW-3000.000KHz SWT:Auto
Detector : Peak
Peak roject J921919 Left blank
v ——

w09
1209
na
100.0| o
=i
509
w \
600 Y AVG_BE[54]

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

1+2

Vertical

Fundamental

) @Buvim) Date: 2019.03.01 evel (6B Date: 2019.03.01
1300 1300
1200 1200)
1109 1100 4
1000 1000
900 904
300 80
700 ool W P e peauin
500 " 60 s
500 50 A
e ——
300 300
209 200
109 100
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210, 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK(UNII) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2019.03.01
1300
1200
1109
1000
509
500
700
500
400 :
309
200
109
00 500, 500 5070, 5090, 50, 510 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Avg . Project 921519 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D56 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

1+2

Vertical

Fundamental

0d
wod| |
-
00 PEAK_BE[74
s ‘
50.0f el et Gt bitiens|
s
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RO T005000R 1 VoW Soc0 00 SWTiAto
Detector : Peak
Peak Poject 2920919 Left blank
wod
| :
s
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D57 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1+2 Horizontal Fundamental

A @BuVim) Date: 20190301 el (a8 Date: 20190301

1300) 1300
1200) 1200

2 /

700 70.0| | 1 peakwm|
w ; | -

T O P A s el

500 s00] o ———
400) a0t
300 + 300
200 | 200)
100 1 100]

5030 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52 000 2000. 3000. 4000, 5000. 5000. 7000

Frequency (MH2) Frequency (MHz)
Site £ 03CHI6-HY. Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNTI) 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project :921919 Project 921919

A (@Buvim) Date: 20130301

P ——
300
200
100
5030. 5050 5070 5090, 5110, 510, 5150, 5170, 5190, 5210, 5230 52
Frequency (MH2)
Site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. oo oz Left blank

TEL : 886-3-327-3456 Page Number : D58 of D108
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 2019.03.01

1300
1200
1109
1000

s00)
709

500
400)

209
109

PERK_BE |74

Site

Condition

Detector
Project

180 5210, 5230 5250, 5270, 52%0.

10, 5330, 5350. 5370, 5390 5410 5430 5460
rrrrr y ()

+PEAK_BE_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

)

Left blank

Avg.

Date: 2019.03.01

1300)
1200)
10

1000

900
s00)
700

500
400)

209
109

A6 _BE[54]

Site

Condition

Detector
Project

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5410, 5430. 5460
Froquency (MHz)

uuuuu

: AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR921919D

: D59 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

) @Buvim) Date: 2019.03.01 evel (@Buvim) Date: 2019.03.01
1300 1300
1200 1200)
1109 ol -
1000 g 1000
900 904
300 80
700) 700 A== ] H F————peakunn|
500 T 60 _—
" "
500 500 I e
40.0| 0.0fenr
300 300
209 200
109 100
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector :Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2019.03.01
1300
1200
1109
1000
90.0 —
500
700
60.0] \\w
509 T =
400[ ‘
309 i
200 ‘
109 ‘
00 500, 500 5070. 5090, 50, 510 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Left blank

TEL : 886-3-327-3456 Page Number : D60 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2019.03.01

1300
1200
1109
1000

s00)
709

500
400)

209
109

:

PERK_BE |74

\
Wity

o

Site

0 52t0. 5230, 525, 5210, 5290 53
Frequency (MHz)

+03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:A!

Detector +Peak

Project

:921919

10, 5330, 5350. 5370, 5390 5410 5430 5460
y ()

uto

Left blank

Avg.

A (@BuVim)

Date: 2019.03.01

1300
1200
1109
1000

900
s00)
700
s00)
500

A6 _BE[54]

400)

300

209

109

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350,
Froquency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Project :921919

5370, 5390, 5410, 5430, 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Horizontal

Fundamental

A @BuVim) Date: 20190301

et ey

1000 =
%0 k\
s
Tod

;
o

9 s
g i

Date: 20190301

1300
1200
o
1000
90
50

70d o
s0q st

500 500 p——
|ttt
400) 400
300 300
200 20|
100 00|
5030, 5050 5070, 5090, 510 130 510 5170, 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Freauency (WH:) reauency (wHy)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :921919 Project 921919
Setting 112625 Setting 12625
A @Bvim) Date: 2019.03.01
1300
1209
1109
1009 S
500
500
700 /i
i 1/
i Se—— e
400
300
200
100
5030, 5050 5070, 5090, 510 5130 510 5170, 5190 B210. 5230 52
Freauency (H:)
site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:10000KHz SWT:Auto
Detector +Peak
Avg. pugeer o210ty Left blank
Setting 112625

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D62 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Horizontal

Fundamental

0d

e
100.0] T
-

v vy da
609 i e
s
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
oW T005000R 1 VoW Soc000As WAt
Detector : Peak
Peak Poject 2921919 Left blank
Setting 112625
ot
600 AVG_BE |54
s
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector Peak
Avg. Left blank

e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D63 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L
1+2 Vertical Fundamental
1
o
700| 700t L | B L e praun|
500 504 e —
e
40.0| 4ok
o
R I L S
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
ROMT000000KHz VOW S000000KH: SWTAuto RBWLIO00000KH2 VOV 3000000K¢ 2 SWT:Auto
Detector : Peak Detector Peak
Peak Project 921919 Project 921919
Setting 112625 Sefting 12625
1nog
ws
— =
g
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector : Peak
Avg. Project:921919 Left blank
pso e

TEL : 886-3-327-3456 Page Number : D64 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Vertical Fundamental

Peak

A (@BuVim) Date: 2019.03.01

1300
1200
1109
1000

s00)
709

500
400)

209
109

| R ——
PERK_BE |74
4

Site
Condi

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
+03CH16-HY
ition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

o Lontons Left blank

Setting 112625

Avg.

A (@BuVim) Date: 2019.03.01

iR

L

\\N e

Site

Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

180 5210, 5230 5250, 5270, 5290,
Fre

310 5330, 5350 5370, 5390, 5410, 5430, 5460
roquency (MHz)

()
+03CH16-HY

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

oes Loatons Left blank

Setti

ing 112625

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz

WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH50 5250MHz - L

1+2

Horizontal

Fundamental

Peak

Date: 20190301

ettt

F
h

Site
Condition

Detector
Project
Setting

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5210, 5290, 5310. 5340

Frequency (HHz)

$03CHI6-HY.
+PEAK_BE_74 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

921919

19125

Date: 2019.03.01

1000
90|
s00)
oo UT I LT U
600]

PEAK(UNY

(B— pTEET

000

Site
Condition

Detector
Project
Setting

2000. 3000. 4000,
Frequency (MHz)
03CHI6-HY

PEAK(UNTI) 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

921919

9125

5000. 7000

Avg.

A (@Buvim)

Date: 20190301

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5210, 5290, 6310, _ 5340
L )

site
Condition

$03CHI6-HY
+ AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Detector
Project
Sefting

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT160 CH50 5250MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.03.01

1300
1200
10|
oy USSR STV

-
%00 v

300 PERK_ B¢ 74|

70| W
50| i R |
500

00

200]
100]

Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
oW T00G 000K VoW S 00 1s WAt
Detector : Peak
Peak Project 92191 Left blank

Setting 19125

A (@BuVim) Date: 2019.03.01

1300
1200
100
100

e |/ ———

904 | e
500
700
00 5 G 654
S0 |

400

200]

100]

I
roauencs )
site {03CHIGHY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector : Peak
Avg . Project J21919 Left blank

Setting 19125

TEL : 886-3-327-3456 Page Number : D67 of D108
FAX : 886-3-328-4978



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No.

: FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH50 5250MHz - L

1+2

Vertical

Fundamental

Avg.

Site
Condition

Detector
Project
Sefting

00 5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
i

Frequency (MHz)

+03CH16-HY
: AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank

A (¢Buvim) Date:2018.03.01 vel (@BuVim) Date: 2019.03.01
1300 1300
1200 1200
10| ol
1000 1000
90.0| ww/‘“v"""‘“m 0.0
/J ~
700| L ool W I praku)
5o 4 60 st tet]
so0| sn.nw e
400 40
300 304
200f 200
100 100
00 5030, 5050. 5070, 5090. 5110, 5130, 5160. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000, 000 5000, 5000, 7000
Froquency (HHz) Frequency (Ha)
site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK(UNL) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
Sefting 19125 Setting 9125
A (@Buvim) Date: 2019.03.01
1300
1200
100
1000
50| —
g =
700 l
P !
s04)
400
300
200
100

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT160 CH50 5250MHz - R

1+2

Vertical

Fundamental

A (@BuVim)

Date: 2019.03.01

1300
1200
10|
1000

s00f
700)

500]
400

200]
100]

T e

1 PeRiCE 74

5

R PSS S

220 5250, 5270, 5290, 5310, 5

330 5360, 5970, 5390, 5410, 5430, 5460
Frequency (MHz)

Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RO T00G 000K VoW S0 D00k SWTiAuto
Detector : Peak
Peak Poject 5921919 Left blank
Setting 19125
o
s00) ‘va,\«
sog) AVG_BE_54
s
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector : Peak
Avg. Left blank
P

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D69 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

1+2 Horizontal

Vertical

Date: 2019-03.02

oo AU e

PERK[U)

AVG 54

500 . 3

100

1000 4000.6000.8000. 12000, 16000. 20000, 24000,
Frequency (MH2)

site £03CHI6-HY

Condition + PEAK(UNII) 3m 91200_1522 HORIZONTAL
Peak Detector +Peak

Project 1921919

Avg.

28000, 52000 36000, 400

Date: 20190302

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504 E
40
300
200
100

Site 03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL

Defector
Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D70 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

1+2 Horizontal

Vertical

Date: 2019-03.02

oo AU e

PERK[U)

AVG 54

50 0 -

100

1000 4000.6000.8000. 12000, 16000, 20000, 24000,
Frequency (MH2)

site £03CHI6-HY

Condition + PEAK(UNII) 3m 91200_1522 HORIZONTAL
Peak Detector +Peak

Project 1921919

Avg.

28000, 52000 36000, 400

Date: 20190302

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

s00] "

400
300
200)

100]

Frequency (MHz)
Site 03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL
Defector

Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D71 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

500 T

100

Frequency (MH2)

site £03CHI6-HY

Condition + PEAK(UNII) 3m 91200_1522 HORIZONTAL
Peak Detector +Peak

Project 1921919

Avg.

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001

1+2 Horizontal Vertical
od
wog
o
200 PEAK[UNI) e00) _ PEAK[UNI|
ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )
600 AVG_54] 60.0) AVG_54|

504 .
40
300
200
100

Frequency (MHz)
Site 03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL
Defector

Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D72 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 1 5150~5250MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT160 CH50 5250MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20190302

s00f PEAK[URI)
2ol LALLM UL LS 1 S | | N
s00) AVG 54
500] 0 2

100]

000 4000.6000.8000. 12000, 16000, 70000. 24000, 28000. 52000 36000 40000
Frequency (HH2)

Site :03CHI6-HY

Condition +PEAK(UNIT) 3m 9120D_1522 HORTZONTAL

Detector +Peak

Project 921919

Date: 2015-03.02

1300
1200
o
1000
904
50

RO 1118 g | o SN

600]

PERK[U)

AVG 54

504 T
409
300
200
100

Frequency (MHz)
Site 03CHI6-HY

Condition PEAK(UNTT) 3m 9120D_1522 VERTICAL
Detector Peak

Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000 28000. 32000, 36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D73 of D108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 - 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

1+2

Horizontal

Fundamental

) @Bvim) Date: 2019.03.01 evel (@Buvim) Date: 2019.03.01
1300 1300
1200 1200)
1109 ol
1000 1000
509 904
300 80
700 \\‘\W ool W P e peaun
500 ot sl 504 P s3]
109 00yt
300 300
209 200
109 100
00 5030, 5050. 5070, 5090. 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
ite +03CHI6HY ite 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK(UNLI) 2m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2019.03.01
1300
1200
1109
1000
509
500
700
500
500 .
400 e
309
200
109
00 5030, 5050. 5070, 5090, 5H0. 5130, 5160. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340
Froquency (Hz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto
Detector +Peak
Avg. Project 921519 Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D74 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.03.01

1300
1200
1109 =
1000
509
500

/ PERK_BE 74

709

500
400)

209
109

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430 5460
Frequency (Mz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

Peak Project :921919 Left blank

A (@BuVim) Date: 2019.03.01

1300)
1200)
10

-
o]

A AR -
400)
300
209
109
20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D75 of D108
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

1+2

Vertical

Fundamental

A (@BuVim) Date: 2019.03.01

evel (dBu Date: 2019.03.01
1300 1300
1200 1200)
1109 ol
100.0| e 100.0|
900 904
300 80
700) f 00— R H B —peakwin|
o Wi o p—
500 504 T ——
100 0t
300 300
209 200
109 100
00 5030, 5050. 5070, 5090. 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5260. 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 921919 Project 921919
A (@Buvim) Date: 2019.03.01
1300
1200
1109
1000
509
500
700 /
i
500
J
400
309
200
109
00 5030, 5050. 5070, 5090, 5H10. 5130, 5160. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340
Froquency (Hz)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Num

ber : D76 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.03.01

1300)
1200)
109
100.0 f

900
809 PERK_BE 74
709

500
400)

209
109

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

Peak Project :921919 Left blank

A (@BuVim) Date: 2019.03.01

900

s00)

700

600 AVG_BE_54]
500 -

B
400)
300
209
109
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D77 of D108
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310MHz - L

1+2

Horizontal

Fundamental

) @Buvim) Date: 2019.03.01 ol 0B Date: 20190301
1300 1300
1200 1200)
1109 i 09
1000 1000)
s00 90|
300 \ a0
700) e m.nW PEAK(UN)
w0 o o0l ] _—
500 500 TS b
400) 0o
300 300
200 20|
100 00|
5030, 5050. 5070, 5090, 5110, 5130, 5160 5170. 5190, 5210, 5250, 5260, 5270, 5200, 5310, 5340 00 7000 3000 000 5000 5000 7000
Frequency (H:) reauency (wHy)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK(UNTT) 3m 91200>_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :921919 Project 921919
A @Bvim) Date: 2019.03.01
1300
1209
1109
1009
500
500
700) IN
500
500
400)
300
200
100
5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170. 5780, 5210, 5230, 250, 5270, 5290, 8310 5340
Freauency (H:)
site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak
Avg. pogeer a1ty Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D78 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.03.01

1300)
1200)
109 e

1009 | \

900

809 PERK_BE 74
709

o
09 M g

sl T P PP PP
509
400

209
109

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

Peak Project :921919 Left blank

A (@BuVim) Date: 2019.03.01

1300)
1200)
10

1000) s
900
s00)

700 s

600 AVG_BE_54]
Y — Ra—_

400)

209
109

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D79 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310MHz - L

1+2

Vertical

Fundamental

Peak

Date: 2019.03.01

Site
Condition

Detector
Project

00 5030. 5050. 5070. 5090, 5110. 5130, 5150. 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5340

Frequency (MHz)

+03CH16-HY

+PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:921919

Date: 2019.03.01

L == H L ——PEAKIUN
A o
sy AR
3000 5000, 000, 7o

4000,
Frequency (MHz)

03CH16-HY
PEAK(UNII) 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Avg.

Date: 2019.03.01

Site

Condition

Detector
Project

00 5030, 5050, 5070, 5090, 5110. 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340

Frequency (1Hz)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:921919

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D80 of D108




ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.03.01

900
809 iy PERK_BE 74
709

1,

oo hiserb A Ao

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

Peak Project :921919 Left blank

A (@BuVim) Date: 2019.03.01

1300
1200
1109
1000

900
s00)
700
7 \ AVG_BE 54
500

400)

209
109

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D81 of D108
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

1+2

Horizontal

Fundamental

Peak

A @BuVim) Date: 20190301

HHUA

Site
Condition

Detector
Project

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170. 5190, 5210. 5230, 5260, 62710, 5290, 5310. 5340
Frequency (MH2)
£ 03CHI6-HY.
+PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
:921919

Date: 20190301

1300
1200
o
1000
90
50

700
60|
I¥.

b PEAKUNI

500/ e
[

300
200)
100]

000 7000 3000, 000, 5000,

Freauency (MHD)

Site 03CH16-HY

Condition PEAK(UNIT) 3m 9120D_1522 HORTZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Detector Peak

Project 921919

5000. 7000

Avg.

A (@Buvim) Date: 20190301

F—

S

s

Site
Condition

Detector
Project

5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
$03CHI6-HY.
+ AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto
+Peak
:921919

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D82 of D108



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.03.01

1300)
1200)
109

1000) it s

oy \%

00 IPEAK_BE 74
700

soopan” I

500
400)

N T T Y

209
109

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak s oo Left blank

A (@BuVim) Date: 2019.03.01

1300
1200
1109
1000

%, AVG_BE_54]

[
500
400)

R e P—————

209

109

220 5250, 5270, 5290 5310, 5
Fre

330, G50 5370 5300, 5410, 5430 5460
roquency (MHz)

)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D83 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

) @Bvim) Date: 2019.03.01 evel (@Buvim) Date: 2019.03.01
1300 1304
1200 1200)
1100 1100
1000 1004)
909) s LT 904
300 800
700) / 700 A== ] H o eeakuun
500 604
O S T PV O AV AP S O PNTETL ot
500 504 WWWWW
400 a00fows
300 300
200 200
100 104
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
Froquency (Hz) Froquency (MH:)
Site : 03CH16-HY Site. 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 921919 Project 921919
) @Buvim) Date: 2019.03.01
1300
1200
1100
1000
a0
T
s09)
700
509
s0q)
400
300
200
100
00 5030 5050. 5070, 5090, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 510 5340
Froquency (Hz)
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:10.000KHz SWT:Auto
Detector :Peak
Avg. Left blank

TEL : 886-3-327-3456 Page Number : D84 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR921919D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.03.01

709 o

wol s

900
809 PERK_BE 74

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

Peak Project :921919 Left blank

A (@BuVim) Date: 2019.03.01

1300
1200
1109
1000

909 T

809 { =
]
60,0 e

G B 54
500 E= |

400)
300
209
109
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. o o1 Left blank

TEL : 886-3-327-3456 Page Number : D85 of D108
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH52 5260MHz

1+2 Horizontal

Vertical

Date: 2019-03.02

oo AU e

PERK[U)

AVG 54

500 T 2

100

1000 4000.6000.8000. 12000, 16000, 20000, 24000,
Frequency (MH2)

site £03CHI6-HY

Condition + PEAK(UNII) 3m 91200_1522 HORIZONTAL
Peak Detector +Peak

Project 1921919

Avg.

28000, 52000 36000, 400

Date: 20190302

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504 T
40
300
200
100

Site 03CHI6-HY

Condition PEAK(UNTI) 3m 9120D_1522 VERTICAL

Defector
Project 921919

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D86 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310MHz

Avg.

Date: 2019.05.02 o 0By Date: 20190302
1200
1200
110
1000
900
- 90
(ot - peAk|utn|
AR AP e A X LT e SRl Rl B E ) ESSNEm.
G54 609 A5 54
T 500 3 ]
400
204
209
100
TE000 76000, 70000, 74000, 78000, 37000, 36000 400 00 4000.6000.5000. 12000, 76090 7000074000, 78008, 32000, 36000 40000
Frequency (HHr) Frequency (WH)
site 03CHI6-HY
: PEAK(UNII) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
Peak k Detector
Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D87 of D108



ssamonias. FCC RADIO TEST REPORT

Report No. : FR921919D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Avg.

Date: 2019.05.02 o 0By Date: 20190302
1200
1200
110
1000
900
PERK{ 209 - peRKuin|
AR AP e A X LT e SRl Rl B E ) ESSNEm.
G54 609 A5 54
" 500 =
400
204
209
100
TE000 76000, 70000, 74000, 78000 37000, 36000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008, 32000, 36000 40000
Frequency (HHr) Frequency (WH)
site 03CHI6-HY
: PEAK(UNII) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
Peak k Detector
Project 921919

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR921919D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH116 5580MHz - L

1+2 Horizontal Fundamental
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH116 5580MHz - R

1+2 Horizontal Fundamental
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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1+2
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH116 5580MHz - R

1+2 Vertical Fundamental
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Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - L
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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Band 3 5470~5725MHz
WIFI 802.11ac VHT160 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT160 CH114 5570MHz - R
1+2 Horizontal Fundamental
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
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Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
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Band 3 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)
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Band 3 5470~5725MHz
WIFI 802.11ac VHT160 (Harmonic @ 3m)
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Fundamental @ 3m)
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WIFI Band 3 Straddle Channel Band Edge @ 3m
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WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac VHT80 CH138 5690MHz - R
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
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Appendix E. Duty Cycle Plots

Antenna Band Dut)(/(yf)ycle T(us) 1/T(kHz) S\e/:ﬁivr\llg Dut)(/dlga)ctor
1 802.11a 97.84 2040.00 0.49 1kHz 0.09
2 802.11a 96.68 2040.00 0.49 1kHz 0.15
1 5GHz 802.11n HT20 97.96 1920.00 0.52 1kHz 0.09
1+2 5GHz 802.11n HT20 for Ant. 1 96.45 1900.00 0.53 1kHz 0.16
1+2 5GHz 802.11n HT20 for Ant. 2 96.45 1900.00 0.53 1kHz 0.16
1 5GHz 802.11n HT40 95.92 940.00 1.06 3kHz 0.18
2 5GHz 802.11n HT40 95.43 940.00 1.06 3kHz 0.20
1+2 5GHz 802.11n HT40 for Ant. 1 94.44 935.00 1.07 3kHz 0.25
1+2 5GHz 802.11n HT40 for Ant. 2 95.43 940.00 1.06 3kHz 0.20
1 5GHz 802.11ac VHT80 92.68 582.00 1.72 3kHz 0.33
1+2 5GHz 802.11ac VHT80 for Ant. 1 85.87 316.00 3.16 10kHz 0.66
1+2 5GHz 802.11ac VHT80 for Ant. 2 85.87 316.00 3.16 10kHz 0.66
1 5GHz 802.11ac VHT160 93.33 588.00 1.70 3kHz 0.30
1+2 5GHz 802.11ac VHT160 for Ant. 1 86.02 320.00 3.13 10kHz 0.65
1+2 5GHz 802.11ac VHT160 for Ant. 2 85.87 316.00 3.16 10kHz 0.66
TEL : 886-3-327-3456 Page Number : E1 of E9
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